DID YOU CartPros directs you to the right part using the part

) F GET STARTED .
numbers from this manual. Enter the part number into ﬁ» https://CartPros.com
KNOW? our search box and it will find the part you are looking for. HERE P 3 4 88 G 0
; = I

EZGO)

A Textron Company

SERVICE PARTS MANUAL

GASOLINE POWERED
CARGO AND PERSONNEL CARRIERS
(950 SERIES)

STARTING MODEL YEAR: 1999
REVISED: 12/2002

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

[ | r numbers from this manual. Enter the part number into GHST“RTED .
KNOW? bers from th I. Enter the part number int —> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED CARGO AND
PERSONNEL CARRIERS
(950 SERIES)

VEHICLES

SHUTTLE 952G
SHUTTLE 954G
SHUTTLE 956G

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual -oﬂa CARTPROS



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j.‘j"j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain Federal and State emission certification.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

TABLE OF CONTENTS

§SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...t ttt ittt e et e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt t ettt e e ettt e e et i vii
ACCELERATO R ..ottt ettt e e e e e e A-1
AIR FILTER . . oottt e e e e B-1
BODY . o ot C-1
BRAKE S ...\ttt it D-1
CARBURETOR . ..ottt ettt e ettt e e e e e e E-1
CARGO DECKS AND HITCHES . . . ..o o ittt ettt ettt e e e et e e F-1
CLUT CH ottt e e e e e e e e G-1
DIRECTION SELECTOR . . .ttt ettt et e ettt e et e e e e e e e e H-1
ELE T RICAL . . oottt ettt et et et e e e e e e J-1
ENGINE AND MUFFLER. . . . oottt ettt e ettt e et e e e e e e e e e K-1
FRONT SUSPENSION AND BRAKES . . ...ttt t ittt ettt ettt et e et e L-1
FUEL SYSTEM & ittt ittt e et e e e e et e e e M-1
REAR AXLE . . ...ttt et e e e N-1
REAR SUSPENSION . ..ttt ettt ettt e e et e e et e e P-1
SE AT S . . ot Q-1
STARTER / GENERATOR ...ttt ittt e ettt e ettt e e e e e e R-1
STEERING. . . .\ttt e e et e e e e S-1
WEATHER PROTECTION ...ttt ittt et et et e e e e et e e ettt T-1
WHEELS AND TIRES . . ..ttt it ittt et et e ettt e e e ettt e ettt e e e e U-1
SPECIALTY PRODUCTS ..ottt t ettt e ettt e e et e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . ..ottt ettt e et e e et e e e e APPENDIX B-1

Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part

Kr‘JGVJj numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

Notes:

Page iv Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
¢ HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
S Sy
e N
e WN\\MMW
A —
-

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

¢ Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual .;3« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K & oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual L CARTPROS
070



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Page viii Service Parts Manual ﬂ CARTPROS
0¥0



CartPros directs you to the right part using the part
R numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
KNOW? our search box and it will find the part you are looking for. HERE

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?(I[;"E:Ei}j ‘!‘J? ::Jlmbers from this manual. Enter the part number into GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

r search box and it will find the part you are looking for.

ACCELERATOR

N

1 - Includes ltems 2 - 43

g /45

l> Part of Frame

Part of
Frame 47

Page A-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ACCELERATOR

N

83 - Includes ltems 84 - 94
104 - Includes ltems 105 - 117

Belt Cover 39
@/ _on Engine

=\

R B

o O aee =
80— &

ds
D 96 f ?
Fr?me Channel |

H Accelerator
Cable

3
1

Choke Cable Shifter Cables

86 - Includes ltems 87 - 94

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

ACCELERATOR

—> https://CartPros.com/f.html

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 43) .....coeoirrerreccre e 1
2 70116-G01 ACCELERATOR PEDAL BRACKET.......cocoi ettt 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG oot 4
4 25853-G02 PEDAL BOX AND COVER .....ooiiiirirreerrecener et 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)...c.cccvvivrrrereeecreeee, 4
6 25861-G01 MICRO SWITCH. ... 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG ..ottt 2
8
9 72066-G01 CONTROL ARM ..ttt s 1
10 23860-G1 BEARING ...ttt 2
11 24621-G1 NYLON WASHER, 5/16"......occiiriiirerrererireceserseser e ser e s se s nne e 2
12 12064-G1 PUSH NUT, 5/16"....cerce et e e e 1
13 25768-G01 PIVOT ROD ...ttt e s 1
14 72199-G01 PIVOT BRACKET .....ooiiie ittt 1
15 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
16
17 72198-G01 MICRO SWITCH CAM ... o 1
18 00550-G4 LOCK NUT, 5/16 - 24 ...t 3
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ...cceecrreerirererere s 1
20 72074-G01 CONTROL ARM LINK ...oceeiriiicrre et nee s 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LGt 1
22 00532-G4 NUT, 5/18 - 24 ...ttt e 2
23 17677-G1 SPRING RETAINER ......ooiiiiieee e 1
24 17979-G1 ACCELERATOR ROD BUSHING ......c.ccoci et s 1
25 73046-G01 COMPRESSION SPRING ......ooiiiiiiieicieteeeee e 1
26 17677-G2 SPRING RETAINER ... ..ot 1
27 72072-G01 ACCELERATOR ROD ....cooeiieirreeerrereere et s 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......c.eoiiiiierrrerreccrrec e 1
29 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...ceeeeeeeteeeeeee e 1
30 17838-G1 NYLON BUSHING ..o 3

Page A-3 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ACCELERATOR
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 17255-G1 TEFLON WASHER, 5/16" ...t see e s sessseee s svee s s s e 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LG ittt 1
33 70134-G01 PEDAL PIVOT PIN ..ottt st see e nmee e e ee e 1
34 00986-G01 PUSH NUT, B/18™.... ettt ettt ettt st s re e e se e seeene e 1
35 14390-G10 LOCK NUT, #10 - 24 ...ttt e se e e 1
36 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ......ccceiieeieee e AR
37
38 34204-G01 WIRE HARNESS (PEDAL BOX) ..ot 1
39 34043-G01 ACCELERATOR CABLE ...ttt e 1
40
41 34437-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 42 - 43)............. 1
42 * ACCLERATOR PEDAL ..ottt st 1
43 71764-G02 PEDAL PAD ... ettt e s 1
44
45 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ccccereererreeeeeene 2
46 11027-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeeee e creeesetteeseeeessvee e s sve s ssee e s sveeaseee s sneessnnaesnsneessnnes 2
47 00715-G2 BOLT, 5/16 - 18 X 4/5" LGi....uiiieeiecciieee ettt eecite e see e e sree e e s seaae e senae e e s nane 2
48
49
50
51 34042-G01 CHOKE CABLE ........c ettt ettt st e e st ee e seee e e aneesseeeeeneans 1
52 00568-G4 LOCK WASHER, 9/16"...... .ottt ettt e ee e 1
53 00545-G4 JAM NUT, 9716 = 18 ettt ettt 1
54
55 27327-G01 L0 LN | TN 1
56 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ... ccieieeeccitee e eeitte e serte e s stae e e stae e e s st e e e s sneeaeaesnanes 1
57 11027-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeeee e creeesetteeseeeessvee e s sve s ssee e s sveeaseee s sneessnnaesnsneessnnes 1
58 00544-G4 NUT, 5/16 - 24 ...ttt e e e e e e saseaee e e s sanee 2
59 25737-G01 CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62) ......cceeeeeeveeeeenne 1
60 23722-G1 ADJUSTING ROD (SHORT) ... ctiiieeeeeeie ettt e 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

ACCELERATOR

—> https://CartPros.com/f.html

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ...uoiieiireerirerererre e ser e e esesser e sne e esnne e 2
62 00526-G4 NUT, #10 - 32t 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt ses e 1
66 23860-G1 BEARING ...ttt 2
67 24621-G1 NYLON WASHER, 5/16"......occiiriiirerrererireceserseser e ser e s se s nne e 2
68 25768-G01 PIVOT ROD ...ttt e s ee e san e e s ne e 1
69 12064-G1 PUSH NUT, 5/16" ... oot 1
70 24479-G1 BALL JOINT BALL ...t 2
71 00565-G5 LOCK WASHER, #10 ..oeeiireiier e e s 2
72 00526-G4 NUT, #10 - 32 e 2
73 72197-G01 PIVOT BRACKET ...ttt s 1
74 14390-G1 LOCK NUT, 3/8 - 24 ...ttt s e 1
75 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cccovrrieerreerre e e 2
76 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 2
77
78 25737-G02 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 28250-G01 ADJUSTING ROD (LONG) ...eeeirieirrercrre e et ser e sr e nneses s 1
80 24465-G1 BALL JOINT SOCKET ...uoiieiireerirerererre e ser e e esesser e sne e esnne e 2
81 00526-G4 NUT, #10 - 32t 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ......cociiiirereree e e s ee e sne e s ne e 1
85 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) .....ccccceue... 1
87 25762-G01 GOVERNOR PIVOT ..ottt sre s e 1
88 23860-G1 BEARING ...ttt 2
89 24621-G1 NYLON WASHER, 5/18" ......coiioeiecie e 2
90 25768-G01 PIVOT ROD. ...t e 1

Page A-5 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ACCELERATOR
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 12064-G1 S o N R 1
92 24479-G1 BALL JOINT BALL ..ttt 2
93 00565-G5 LOCK WASHER, #10 ... ettt see e e e 2
94 00526-G4 L - T 72 PP 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ceeuieieeee ettt eee et see e ste e nee e 2
97 00565-G8 LOCK WASHER, 5/16".... .ottt ettt st e 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102) ......cceeeeeerieeeencne 1
100 | 23722-G1 ADJUSTING ROD...... .ottt e 1
101 24465-G1 BALL JOINT SOCKET ...utiitiierieee e e see et see e seeere e see e saee e eeeseeas 2
102 00526-G4 L I e 72 R 2
103
104 | 25690-GO1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) ........... 1
105 | 25765-G01 GOVERNOR BELLCRANK .......oooi ettt 1
106 | 24479-G1 BALL JOINT BALL ...ttt ettt e e s se e eee e 1
107 | 00734-G5 LOCK NUT, #10 - 32 .. eeieeeeeeee ettt see e e et e e snee e e eeeneans 1
108 14390-G4 LOCK NUT, 1/4 - 20 ..eiiii et eee s te s siee e e seaae e e s ssae s e e s s e a e s ssneaaenan 1
109 | 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117).......... 1
110 | 22752-G1 GOVERNOR BRACKET .....ooeieie ettt e 1
111 25274-G1 GOVERNOR ROD ..ottt st s 1
112 22754-G1 BUSHING ..ottt s e 1
113 25661-G01 CUP WASHER .......ooi et e st e s e s e sse e e e s saee e 2
114 | 23578-G1 COMPRESSION SPRING........oiiiiieieeeee et e 1
115 22754-G2 BUSHING ..ottt s e 1
116 | 23859-G1 GOVERNOR ADJUSTER ...ttt 1
117 00526-G4 L - T 72 PP 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LGi...eereeeeeeeee et cstnesceeessveessee e e sveeessene s ssee e e 2
119 25738-G01 SPRING ...ttt et e st e s et a e s et ae e e e a s aaeaenearaeaaenan 1
120 25286-G1 SAFETY SEAL, 3/8" ... ittt sttt et a e s esae e e e s ssae e e s s sneaaenan 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ACCELERATOR

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

121 12064-G3 S o N N R T S 1
122

123 25653-G01 ACCELERATOR CABLE BRACKET ..ottt sscenee e 1
124 26826-G01 LOCK WASHER, MB........ootieeiee e st sereesste s e sseee s svee s s e e s sve s snnne s e e e snnes 2
125 26827-G01 NUT, M8 X 1.25 MM ...ttt sttt seee e s e e e e e e sseeee e s s sanee 2
126

127 72055-G01 ACCELERATOR CABLE BRACKET ......uiiiiieeiterreeeseeeeeveees e e s sveeessene s ssseeeenes 1
128 17618-G1 WIRE TIE ...ttt et 7

Page A-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

N

Service Parts Manual .;oa‘oc ARTPROS



DID YOU

CartPros directs you to the right part using the part GET STARTED

K r"a () VJ’:’ numbers from this manual. Enter the part number into

N

# oursearch box and it will find the part you are looking for.

AIR FILTER

HERE

—> https://CartPros.com/f.html

Ignition Coil
Bracket

Carburetor

Page B-1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

AIR FILTER
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 26727-G01 CARBURETOR / AIR BOX GASKET ....ooitiee ettt et 2
2 26728-G01 CHOKE BRACKET ... .o iieiieieeecestte e te et e see st e e secese s e s seeeeeseeeneeaneesseesesnnans 1
3
4 23726-G6 SPACER, 7/18" ... oottt st et e st e st e et e st e e s e e e e e e s ene s s reeeens 4
5 72178-G02 HOUSING ... .ottt e st ee e e st e e e s e s sre e e e eee s sreeeenneesnseeessnnes 1
6 51400-G1 LOCK WASHER, 8 MM ...ttt et e 2
7 13632-G1 NUT, MB X T ettt sttt e e e e e e e s sse e e e e s sneeneeessanes 4
8 72529-G01 7 PR 1
9 72514-G01 STUD, MB X1 X3 MMVLG. ...ttt 2
10
11 72147-G01 HOUSING MOUNT GROMMET ........ooiiie ittt e 2
12 23726-G7 SPACER, /18" ... oottt st et s e st e et st e e e eneee s eaeeeens 2
13 26671-G01 BOLT AND WASHER, M6 X 1 X 30 MM LG ....cceieieeieee e 2
14 26701-G01 WASHER, 8.5 MM .....coiiiiiiiii ettt st e s s a e s e e nasneaas 2
15
16 72368-G01 AIR FILTER ELEMENT ..ottt s 1
17 72179-G02 AIR FILTER COVER..... ..ttt ettt e e e 1
18 72145-G01 L 0 o USRI 3
19
20 72146-G02 N 0 1Y = 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LGi..ueiiceiieieeenie et ee et st see e st e sn e eeens 6
22
23 72151-G01 OV o T SR 1
24 74093-G01 LABEL (WARNING).....c..ceiieriieierieeie ettt see e s e ee s 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED
R \AS numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l i.‘! {) ﬁf 'l‘" ? our search box and it will find the part you are looking for. HERE p

BODY

N

SHUTTLE 956 SHOWN

po,

Page C-1 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



CartPros directs you to the right part using the part
:{?‘Eﬁg‘f\fj numbers from this manual. Enter the part number into Gn::::ﬁb —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for.

BODY

N

Service Parts Manual L CARTPROS
070 '



PRYGE . SrTe b e WA o pips:
r( r‘é {) ?\’ ? our s?aarrl‘f box E:wri it will ﬁ:dEll'ltE p;?l y?mr;n? |u:king I':\r, HERE httpS//CartProscom/fhtmI
\
Front of Vehicle
- ~<4 182,183 /\ 86
\é ! N / Ql N
\ \\:3 S~ L ~J d k
T 81\
954 / 956 BODY
COMPONENTS
104 - Includes ltems 105 - 109
115
[\X(J/S?M Part of Frame
17 SR \ E
SO
= 195 .
A D~ 19
o
PN
193
Front of Vehicle
Page C-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

N

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part

quGij numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

BODY

N

s

T 148
I ©,
NN Cargo Bed Frame
I~

145, 146 153 952 SIDE PANEL COMPONENTS

Front of Vehicle /1 42,143

Splash Panel

S~ N

Page C-5 Service Parts Manual ﬂ CARTPROS
0¥0



BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 34142-G** O 11 SRR 1
2 34145-G01 FRONT FLOOR PAN......oieieeeeee ettt ettt e e et e eesne s 1
3 34597-G01 INSTRUMENT PANEL ..ottt ettt se e 1
4 35410-GO1 SUPPORT PLATE (DRIVER SIDE).......corieeiieeeeeeeee et 1
5 35410-G02 SUPPORT PLATE (PASSENGER SIDE) .....covieiiieeeeeee e 1
6 34247-G01 BUMPER ...ttt st st e e e e st e e e st e e e e s st e ae e s sannraeaeenan 1
7 34248-G01 RUBBER BUMPER COVER .......oooiierie et 1
8 71037-G02 N | I Sy T ) S 1
9 12064-G3 PUSH NUT, 3/18" .ottt ettt ssiae e e sre e e stae e e s sraae e s snsaeeesnans 3
10 34758-G01 COWL SPACER ...ttt ettt see et et e ene e s e eeeeneans 2
11 00891-G1 LOCK NUT, 3/8 = 16 ...eeeeceeieceieecreeerceeeesereessvteee e s ssee e s sveessseee s svee s snnnesnsneessnnes 2
12 00762-G8 SCREW, 5/16 - 18 X 2" LG (STAINLESS STEEL) ..cccvvriiiee e 2
13 00438-G8 BOLT, 5/16 - 18 X 1" LG .uiiiiieieeieeie ettt see e s e se e e ae e e 4
14 01110-G03 WASHER, 5/16" (STAINLESS STEEL) ......oeiiiiieee et 4
15 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....cceooii e 4
16 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ccccvrtiiee e 2
17 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccutiiiiieee et 2
18 34176-G01 NEOPRENE WASHER.......ccco oottt ettt 2
19 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) -..ueiieeiee et 2
20 34134-G01 ISOLATION STRIP ...ttt ettt eeeneas 2
21 14776-G1 "J" TYPE RETAINER ... .ottt s st sn e e 4
22 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ...ttt 11
23 34840-G01 HOLE COVER ... oottt sttt e st e e s st e s s e s e e e s sne s s nnae s ane e e snns 2
24 34507-G01 HOLE PLUG ... ettt s st ee et e st e s e se e s save e s e an e s sve e s snae s ane e s snnes 4
25 01008-G01 RETAINER ...ttt st e e a e e e s e e e e e s naeae e e e naaneaas 2
26 34146-G01 FRONT FLOORBOARD....... oottt ettt et et e 1
27 34614-G01 ACCESS COVER ..ottt se e s e s e s e s s nae s e e s reeenns 1
28 34607-G01 FRONT FLOORMAT ...ttt ettt e e e s e s e s 1
29 34609-G02 FRONT ROCKER PANEL (DRIVER SIDE).......ccooei it 1
30 34609-G01 FRONT ROCKER PANEL (PASSENGER SIDE) ......ccoeivirieieeee e 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34141-G** FRONT HOUSING ...ttt ettt et eeee e e s st e e e e s sne e e e e s e 1
32 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ......eevviviiiiiiirieeeeeciieee, 10
33 20275-G3 PIVOT SPACER ....... ettt et ee e e e et a e e e e e e e e e s s e sneneaaeas 6
34 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevvevreeree et 6
35 35643-G01 [ LTI T 1 T 2
36 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ...ccccccieiiiiieeeescieee e 4
37 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 10
38 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevvevreeree et 4
39 27919-G02 ACRYLIC FOAM TAPE (27} ..ottt sttt e e s 2
40 27919-G04 ACRYLIC FOAM TAPE (4"} ..ottt ettt e e s 1
41 16816-G2 RATCHET FASTENER........ooi ettt e e 4
42
43 35654-G02 HOUSING BRACKET (DRIVER SIDE) .....oveiiiiiiiiee et ee e e 1
44 35654-G01 HOUSING BRACKET (PASSENGER SIDE).......ccooiiiiieeiiiciieee s ecieeee s eceieeee e 1
45 16705-G11 SCREW, 5/16 - 18 X 7/8" LG (STAINLESS STEEL) .....vvvvrevierieeeereeeeeee v 4
46 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..eeevvveereiee e 4
47 00438-G8 BOLT, 5/18 - 18 X 1" LGiu.ueiiiiieiiiii e ccecitiee e e e e e e e sea e e e e s e e e s s e neneaaeas 2
48 00660-G8 WASHER, 5/16" (STAINLESS STEEL) ..cociiceiieeeee et 6
49 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..eeevvveereiee e 2
50 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ... ettt seeee e s st e e e e s e e e 4
51
52 34596-G01 PARKING BRAKE COVER......cooiii ettt ee e ecciniesiee e e e e e eaae s 1
53
54 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....coevevveeriereeee e veeeenes 4
55 30054-G2 MOLY JACK NUT ..ottt ie e cee e e e e e e e s n e e e e e e e e e e e e s aeneeae s 4
56
57 * SERIAL NUMBER PLATE ...ttt e s s nre s s e s s 1
58 10570-G9 RIVET, 1/8" X 11/32" LG (ALUMINUM) ....c.ccoiireiieeeee et s 4
59
60 33645-G01 LABEL (SAFETY ) .eeiiii ittt ite e e st ee e s sstae e e e sse e e s stae e e s nnsaaeassannsaeaesnans 1

Page C-7 Service Parts Manual

ZLCARTPROS



BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61
62
63 34143-G** REAR HINGED HOUSING...... oottt 1
64 34147-GO1 REAR FLOORBOARD ...ttt ettt se e see e 1
65 34610-G02 REAR ROCKER PANEL (DRIVER SIDE) ......cccceeieiieieeeeeeee e 1
66 34610-G01 REAR ROCKER PANEL (PASSENGER SIDE)........cccocieeeiiece e 1
67 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....cooirie e 4
68 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccoeiitiiiereee e 4
69 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..c.ueeiieeee it 4
70 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) .....coooiiiiee e 7
71 20275-G3 PIVOT SPACER ...ttt ste s e e st e s s e s s e e s sre s e nnae s e e snns 5
72 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) -..ueiieeiee et 7
73 16705-G10 SCREW, 1/4 - 20 X 7/8" LG (STAINLESS STEEL) .....coccieii e 4
74
75 34149-G01 FLOOR SUPPORT .....coiiitie e crerrerceeeereteessvte e s svessseee s sveesssene s ssseessnseesnssnesssnnes 2
76 00715-G1 BOLT, 5/16 - 18 X 3/4" LGi...co e eeeeee et e stee e e ssee e sne s ssaee s s s e anae e s snee e ees 4
77
78 34608-G01 REAR FLOORMAT ...ttt ettt et st e e ane e e e e e e e e e e e e neeaneas 1
79 16816-G2 RATCHET FASTENER, 11/16" X 7/8" LG .....oevv et e e e 4
80
81 34978-G01 DRIP SHIELD .....eiieieeeetee ettt see e e see e e s e e e e e e e ne s 1
82 00789-G1 SCREW, #10 - 24 X 1" LGieuei ittt e e see e e aeseeene s 2
83 00660-G5 WASHER, #10 (STAINLESS STEEL) ...ooiuiiiiieee e 2
84 00739-G1 RUBBER NUT, #10 - 24 ...ttt 2
85
86 34197-G02 HINGE ...ttt e e st e e s st e e e e st ae e e s snraeeeesanrraeeesnanee 2
87 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ccccvrtiiee e 4
88 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccoeiitiiiereee e 4
89 14390-G4 LOCK NUT, 1/4 - 20 ..ttt e s eeitee e serte e s stee e e e stae e e s snr e e eessnssaeaesnanee 4
90

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 34198-G01 HINGE ..ottt e et e e e s st e e e e s s st e e e e s sseeeeessseeeeenssanes 2
92 34852-G01 HINGE SPACER....... ..ttt e e e e e s n e aae s 2
93 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....ctvviiiiiiieeeiiiiieee s ecieeeee e 4
94 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 4
95 14390-G4 LOCK NUT, /4 = 20 ..ottt e e etee e e s seeee e e e st ee e s s satee s e s sneeeeeessnnes 4
96
97 34228-G01 HINGE PIN ...ttt ettt e e et e e e s st e e e s st e e e e s ssee e e e s sneeeeeessnnes 2
98 14117-G1 RETAINING RING, 1/4" ...ttt ettt e e e ee e s e e 4
99
100 34881-G01 N O o N I I RS 2
101 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...cccccvvvvceveeeevrerens 4
102 14390-G4 LOCK NUT, /4 = 20 ..ottt e e etee e e s seeee e e e st ee e s s satee s e s sneeeeeessnnes 4
103
104 34884-G01 LATCH ASSEMBLY (INCLUDES ITEMS 105 - 109) c.ucvviiiiiiciieee s cciieee e sceeeeee e 2
105 34432-G01 I 0 o | O 1
106 34434-G01 WASHER, 3/8" ...ttt e e e e e e e ere e e e e nne s 1
107 34431-G01 N O o N o I I U S 1
108 34883-G01 2 I U S 1
109 14390-G1 LOCK NUT, 3/8 = 24 ... ettt sttt e st e s s e s s e ee s 1
110
111
112
113
114 34882-G01 LOCKDOWN SUPPORT ANGLE .........ccooiiie et eeeeee e 2
115 00415-G4 BOLT, 1/4 - 20 X 1 1/2" LG itiee e e e e e e nen e s e s e e e e s snne s neneanea s 2
116 11027-G2 K007 QN U B 7 T S 4
117 14601-G5 RIVET, 3/16" X 3/8" LG (STAINLESS STEEL) .....eeeeveereceee e 4
118
119 34144-G** REAR STATIONARY HOUSING ...t ee e e ecnveencrene e e e e 1
120 34668-G02 BUMPER CAP (DRIVER SIDE) ...ttt ettt sene e ene e 1

Page C-9 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY
N
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 34668-G01 BUMPER CAP (PASSENGER SIDE).........cceooiiriiee ettt 1
122 | 71055-GO01 RIVET, 3/16" X 1" LG (ALUMINUM) ...ttt 2
123 | 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) ......ooiiiriier et 2
124 | 71037-G02 N | I Sy T ) S 1
125 12064-G3 S o N N R T S 3
126
127 34295-G01 GROMMET ... ceee st cre st e ee s e st e st e e e e e s e e e e s ae s see e e s reeesenessaserennns 1
128
129 | 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ccceeoiiieee it 4
130 | 34855-G01 SELF-RETAINING NUT ..ottt e e e e seee e sne e s eeeeneans 8
131
132 34611-G01 O 1 {2 S 1
133 | 34700-GO1 RUBBER FLOORMAT ...ttt et ee e e e e e e e e enees 1
134 | 74132-GO1 DECAL (WARNING)....c.ceieiieieeeee et e et see e e st ne e e e e e e ene s 1
135
136
137 | 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL).....ecee it 8
138 | 00653-G1 WASHER, 3/8" ... ettt st see e e e e e e e s e e e e e e e e anees 2
139 11027-G5 I L 7 T PR 6
140
141
142 | 34140-GO1 SIDE PANEL (DRIVER SIDE) ........oiiieiiiieeieeece et eeee e s reesee e seeene s 1
143 | 34140-G02 SIDE PANEL (PASSENGER SIDE).......coniriiiieeereee e 1
144
145 | 34708-G02 UPPER CATCH (DRIVER SIDE}.......coiiii ettt 1
146 | 34708-GO01 UPPER CATCH (PASSENGER SIDE) .....cceioiiiiieee ettt 1
147 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....cooirie e 2
148 | 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cccoeiitiiiereee e 2
149 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..c.ueeiieeee it 2
150

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BODY

N

G“:’;:'E‘TED—)- https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

151

152 34706-G01 ] o o = O L 0 S 2
153 00414-G6 T I D 7 A2 B G 7 S 4
154 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 4
155 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevvevreeree et 4
156

157 34707-G02 LOWER LATCH (DRIVER SIDE) ...ceecvteiiriieriteee e sstee s sveesssenesssveesessnessseesesnnes 1
158 34707-GO1 LOWER LATCH (PASSENGER SIDE).......ccovcveiirirercereereesseee s sveeeseee s ssvee e 1
159 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ...ccccccieiiiiieeeescieee e 2
160 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....covi ittt 2
161 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevvevreeree et 2
162

163 34709-G01 LOWER CATCH (DRIVER SIDE) ....cucuiiiiiiiieeiiiiieee e sciee e sceee e e seee e e s seeeaeee e 1
164 34709-G02 LOWER CATCH (PASSENGER SIDE) .....ccoiiiiiiiiie it ee s senee e 1
165 00415-G2 SCREW, 1/4 - 20 X 1 1/2" LGi.ueriiei ettt e s ee s e s e e 1
166

167 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....cvtiie et 1
168 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....ctvviiiiiiieeeiiiiieee s ecieeeee e 1
169 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 2
170 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevvevreeree et 1
171

172 34613-G01 SPECIAL SLOTTED SCREW, 1" LG ...t eeinieniteee s e nnnnes 1
173 34737-G01 RETAINER ...ttt re e e e s s s er e e s e e e s s een e e e e e e e e en s s nan 1
174 34612-G01 CLIP ON RECEPTACLE ........eeeee ettt sttt s s e e 1
175

176 34841-G01 RETAINER BRACKET ...ttt e etee e cne e e s e s e s s s s sneneae s e e e e s nan 1
177 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)...coccveeriveeeeeeeeree et 2
178 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 2
179 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....cvtiie et 2
180

Page C-11 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K PA {) ;’5"-? numbers from this manual. Enter the part number into ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it willfind the part you are looking for. HERE
BODY
N
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
181 35434-G01 DECAL (SHUTTLE) ... e ettt s s s e 2
182 | 35430-G10 DECAL (IDENTIFICATION - 954) ..ottt 2
183 | 35430-G09 DECAL (IDENTIFICATION - 956)......ciieieeeieeeeiereeseteeeeeee e seees e eee e eae e e 2
184 | 35430-G11 DECAL (IDENTIFICATION - 952)......cciiie et eseeete e e 2
185
186
187 | 35530-G02 BATTERY SHIELD (DRIVER SIDE).....cccceeoiieree e e 1
188 | 35530-GOf1 BATTERY SHIELD (PASSENGER SIDE) .....c.coiiiiireeee e 1
189 | 00933-G1 BOLT, 1/4 - 20 X 1 /4" LG oottt e 4
190 | 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....cccutiiiiieee et 4
191 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) -..ueiieeiee et 4
192
193 35378-G01 BODY BRAGCGE .....coc ittt ettt et ee e e s st e e e st ae e e s st ae e e e snrsaeaesnanee 2
194 | 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....cccutiiiiieee et 8
195 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) -..ueiieeiee et 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

BRAKES

—> https://CartPros.com/f.html

N

Front of Vehicle

Qyﬂ;
Part of
Frame

9 - Includes Items 10 - 12
37 - Includes Items 38 - 40

Part of
Frame

26

Part of
Frame

To Passenger
Side Disc Brake
Assembly

y/ To Driver Side
Disc Brake
Assembly

ltems 19 - 30 are optional

Page D-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

HERE

BRAKES

To Wheel
Cylind
ylinder 64
-« 63
\
61 |

\

Rear Axle Tube

\
T

1
i

62

Front of Vehicle

oY

T

Driver Side Frame Rail " 2
. \// " 1 To Master
X 7 Cylinder

T To Wheel

Cylinder

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?(I[;"E:Ei}j ‘!‘J? ::Jlmbers from this manual. Enter the part number into GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

r search box and it will find the part you are looking for.

BRAKES

N

Front of Vehicle

78 - Includes ltems 79 - 82

To Driver Side
Wheel Brake

Page D-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE p

BRAKES

N

Axle Tube

93 - Includes Items 95 - 113
94 - Includes Items 95 - 113
108 - Includes Itmes 109 - 113

Front of Vehicle

Service Parts Manual L CARTPROS
070 '



DID YOU

KNOW?

CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BRAKES

N

G“:’;:'E‘TED—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 11039-G1 PEDAL PAD ..ottt e s s sttt r e s re e e e e s s s e e e e e e s e e e s sa e e n e e e e eees 1
2 14269-G1 RIVET, 3/18" X 1/2" LG cueeeiiiie oottt ee e itee e ceeae s e e e e s anas s neneae s e e e e anan 2
3 33227-G02 BRAKE PEDAL ...ttt ettt et ee e e e e e et eae e e e e e e e e e s s e neneaaea s 1
4 70581-G02 FLANGED BUSHING ...ttt sttt seee e e e s st ee e s e e e e 2
5 13197-G1 TORSION SPRING ..ottt re e e s e s sare e e s e e e e e e s e nnaeeas 1
6 34158-G02 Y Nl I T 2 X ROt 1
7 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL).....ccevecvreereeeeee e 4
8 70581-G02 FLANGED BUSHING ...ttt sttt seee e e e s st ee e s e e e e 2
9 34124-G01 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 10 - 12) ....cuviiiiiiieeeecceieeee e 1
10 30297-G3 THREADED ROD ...ttt e e e e e ae e e e e s e e e e s e nnannnes 1
11 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......cctriiries et ecceee et s e e s 2
12 00544-G4 8 Y I L Y I SN 2
13 10386-G3 CLEVIS PIN, 5/18" X 13/16" LGiu.ueieiiieeie e cciniee it e e einiesceese s e e e e snannnes 2
14 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ueeiieiiiee e ecinieeite s e e eciniesceese s e e e e s snannnes 2
15
16 34157-G01 Y T 1
17 34158-G01 SHAFT, 4 7/8" LGi..ueeiieiieii e eeeciitiee e e e e e e e e e canee st e e ae s e e e e s s s s snse s nereaaeaeaeaeesanannnns 1
18
19 21505-G1 NIPPLE (MALE) (FRONT BRAKES OPTION) .......ovvivieiveeeeee et e e ee e 1
20 34984-G01 BRAKE LINE - COILED (12" COMPLETE WITH NUTS) ...covvvievvcreceeecceee e 1
21 21103-G1 BRAKE LINE TEE ...ttt et ee e s e s e e st e s e e s e s e e ae s s e neneaaea s 1
22 34987-G01 BRAKE LINE (12" COMPLETE WITH NUTS) .....cciiiiiiieieecciieee i secee e 1
23 34985-G01 BRAKE LINE (20" COMPLETE WITH NUTS) ...cocciiriie vt seee e 1
24 11332-G2 TUBE FASTENER BRACKET ...ttt ettt et e 2
25 11456-G1 O I | ROt 2
26 34989-G01 FLEXIBLE HYDRAULIC HOSE......... . e cetienite e e e 2
27 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ..oovvreeee e, 5
28 34986-G01 BRAKE LINE (8" COMPLETE WITH NUTS)...ccoi it 1
29 34988-G01 PROPORTIONING VALVE ..ottt ecitiesiee e e e e e e aae s 1
30 34982-G01 REAR BRAKE LINE WITH NUTS (50" COMPLETE WITH NUTS)......c....ccuueeee. 1

Page D-5 Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 32 - 34)....cceiirieeee e 1
32 30293-G2 PUSH ROD, 3 1/8" LGi..cuttiieierieecieeieeiesieese et eseeseeseeeneeseeeneesneeseeeseesneens 1
33 21508-G1 CLEVIS YOKE ...ttt ettt ettt st e e e e 2
34 00544-G6 JAM NUT, 3/8 - 24.cciii ittt st et et e e st e e e saseaee e s 2
35 14443-G3 CLEVIS PIN, 5/16" X 1" LGi.eiieseerceeeveieesereseeeseeresseeesssnessee e s sseeessens s ssseesenns 1
36 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...eoiieeeeeieeeeeeieee et ee e e see e snee s eeeeeens 1
37 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 38 - 40) ....ccccvneierree e 1
38 * MASTER CYLINDER........oo ettt 1
39 32768-G1 MASTER CYLINDER BOOT .....coiiiiiee ettt e 1
40 00675-G1 WASHER, 3/8" (STAINLESS STEEL).......ccciiieeeee et 1
41 26469-G01 BRANCH TEE (MALED) ..ottt st 1
42 21510-G1 BRAKE LIGHT SWITCH ...ttt e 1
43 33724-G01 INVERTED FLARE FITTING ...ttt 1
44 21503-G1 PLUG (STANDARD BRAKE SYSTEM).......cccoiiiiiie ettt 1
45 22283-G1 TEFLON TAPE, 1/2" WIDE (NOT ILLUSTRATED) ......coroiiiieeereeee e AR
46 00428-G4 BOLT, 3/8 - 18 X 2 1/2" LGieerreeeeeee ettt ste e esstee s svee s s e s sve s s ae s e s 2
47 00560-G1 WASHER, 3/8" ... ettt e e s e a e s e s bea e e e e nanneaas 2
48 11098-G5 LOCK NUT, 3/8 = 168 c.ueeeieiieceeieeieeieseceie e e et e e seeee e see e e sne e e saee s e e e eeesneenes 2
49 21504-G1 BRAKE FLUID (DOT 3) (NOT ILLUSTRATED).....cceieeeeeeeeeneeeee e AR
50
51 13728-G1 RUBBER BUMPER ......ooiiie ettt et e e e e e 1
52 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ........ooiiiirireieeee et 1
53 00559-G5 WASHER, #10 ettt st e e e eaees 1
54
55 21104-G12 BRAKE LINE (55" COMPLETE WITH NUTS) .....oooiitieeeier et 1
56 11845-G5 INSULATED CABLE CLAMP, 3/8" ......ooioieiieeeeiteaeeeeenceeteseeeeeseeese e e seesee e 1
57 00100-G6 SCREW, #10 - 18 X 3/4" LGi...eeeeieeeeeeree ettt se e s se e e 3
58 11332-G2 TUBE FASTENER BRACKET .....ooi ittt s 1
59 11456-G1 L0 | TP 1
60

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 34702-G01 REAR BRAKE LINE ...t rerer e tre e e e e e s saeveenee e ee s e e e s s e 1
62 34542-G01 REAR BRAKE LINE ...ttt etieeieeee e e e sneneae s e e a e 1
63 33534-G01 HYDRAULIC HOSE, 10 1/2" LG ...t eetienite e e e s e e aae s 1
64 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..eeevvveereiee e 1
65
66 34380-G01 PARKING BRAKE ........ .o itiee e e s e et e s e e s e e e e e e s s neneaaea s 1
67 00276-G6 BOLT, 5/16 = 24 X 3/4" LG ...ttt ettt eete e e stee e e s st ee e s s e e e e 4
68 00559-G8 WASHER, 5/18" ...ttt e e et e e e e e e are e e s e ennaeeas 4
69 11098-G9 LOCK NUT, 5/16 - 24 ...ttt e et e e e e e e e e e e e an e ea s 4
70 34384-G01 BELLCRANK ...ttt e e e et e s e e e e st aeae e aea e e aeennnnnaeneeaeas 1
71 14443-G2 CLEVIS PIN, 5/16" X 5/8" LGi...ocoeiiiiiiiie ettt ee e ee s e s e e eas 1
72 00559-G8 WASHER, 5/18" ...ttt e e et e e e e e e are e e s e ennaeeas 1
73 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ueeiieiiiee e ecinieeite s e e eciniesceese s e e e e s snannnes 1
74 70581-G02 FLANGED BUSHING ...ttt te et nnin e e e e e e e e e e s e 2
75 34158-G03 SHAFT, 2 5/8" LGttt sttt e s et e s e e s s n e e e s s nre e e s s nneeee s 1
76 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL).....ccevecvreereeeeee e 6
77
78 34518-G01 PARKING BRAKE LINK (INCLUDES ITEMS 79 - 82)....cccccciiieeiiiiieeeeeceieeee e 1
79 34389-G01 CLEVIS LINK ...ttt sttt e s s e s e s s nre e e e ennnees 1
80 28082-G01 EQUALIZER BRACKET .....oiiiii ettt e senee e e e s nna e s s e e 1
81 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt eienieete e e e eaae s 1
82 00544-G4 JAM NUT, 5/18 = 24ttt tniee e e e e e e et aea e e e s e e e e e ean 1
83 34034-G01 BRAKE CABLE ...ttt st e e s et e e e s s atae e e s ssee e e e s sneeeeeessanes 2
84 10386-G3 CLEVIS PIN, 5/16" X 13/168" LGttt se e s 2
85 00559-G8 WASHER, 5/18" ... ercieciee e e te e e e e r e e e e e e e s e ee e asarsaeaeaesaeaeananan 1
86 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ueeiieiiiee e ecinieeite s e e eciniesceese s e e e e s snannnes 2
87 28083-G01 BRAKE COMPENSATOR BUMPER ..o 2
88
89 34031-G01 CABLE RETAINER BRACKET ..ot ccinitr it e e ereinieseee s e s e e e e s snnannnes 2
90 XXXXX-XX SHOULDER BOLT (SEE REAR SUSPENSION SECTION FOR P/N)............... 2

Page D-7 Service Parts Manual

ZLCARTPROS



BRAKES
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 XXXXX-XX LOCK NUT, 3/8 - 16 (SEE REAR SUSPENSION SECTION FOR P/N)............. 2
92
93 33725-G02 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 95 - 113) ......ccceue.e. 1
94 33725-G01 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 95 - 113).......... 1
95 21086-G1 TORQUE SPIDER ......oiii ettt 1
96 21087-G1 WHEEL CYLINDER PISTON.....ciiiiieieiee ettt e 2
97 21088-G1 HYDRAULIC CUP ...ttt e s se e e 2
98 21089-G1 S 2
99 21094-G1 BLEEDER VALVE ...ttt st et e nnee e eee e 1
100 | 13466-G1 LOWER SPRING ..ottt e se e e ne e 1
101 21096-G1 SHOE HOLD DOWN ..ot e see s sseeesssee e seee s e s s e e e snnee s 1
102 21097-G1 Y I 18 X I 1
103 | 21098-G1 DUST SHIELD ...ttt see e see e e nnee e eeenmean 1
104 | 70669-GO01 SPRING (BLUE) ..ottt ettt e see e 1
105 | 70670-GO1 SPRING (YELLOW) ...ttt 1
106 33726-G01 BRAKE SHOE ... ettt e s st e s e sae s s e e e e snne s 1
107
108 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 109 - 113) ...... 1
109 | 13460-G1 CURVED LEVER..... oo ittt 1
110 13463-G1 SPRING WASHER ..ot s e s e s sse e reee s saee e 1
111 13462-G1 O I 1 | S 1
112 13464-G1 CLEVIS PIN RETAINER ......oooiee ettt 1
113 | 22604-G1 STRAIGHT LEVER ..o e 2
114
115 13468-G1 L0 | TP 2
116 33666-G01 OO | I o RN 1
117 | 33662-G01 STUD, 5/16 - 24 X 1 5/8" LG ..ottt s 4
118 21562-G1 LOCK NUT, 5/18 = 24 ... eeeeteee ettt s st e s eessee e sase s sssee e s save e s e e s sneeeennes 4
119 33661-G01 FLANGE ...ttt s st e e e s er e e e e s st e e e e e snrraeaesnanee 1
120 | 17953-G2 BRAKE DRUM ...ttt ettt see e et e s e e e e e e e e 2

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

BRAKES

N

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121 | XXXXX-XX | LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR PN) ............... 5
122
123 | XXXXX-XX | RETAINING RING (SEE REAR AXLE SECTION FOR P/N)........ccccccocueriiiinnnne. 1
124 | XXXXX-XX | BEARING (SEE REAR AXLE SECTION FOR P/N)......ccccoevuriimriirieiiriineae, 2
125 | 21559-G1 WIPER SEAL ..ottt et 1
126 * WHEEL BOLT, 1/2 - 20....ciiiiiiiieiecictiei ettt 5
127 | 00518-G8 SLOTTED NUT, 3/4 - 16...uireeetiicieecerte ettt 1
128 | 00566-G6 LOCK WASHER, 3/4" ..ottt 1
129 | 33665-G01 WASHER, 3/4" ... 1
130 | 28066-G02 | MASTER CYLINDER REPAIR KIT (NOT SHOWN).......cccooniniiiriicciciiee, AR

Page D-9

Service Parts Manual L CARTPROS
070 '




DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

BRAKES

N

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part

quov;, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

CARBURETOR

N

0
T 59 7
A
coYTSd
18\ | \\\\ /12(Pressed|n)
1
|17
13
<

1 Includes ltems 3- 18

Page E-1 Service Parts Manual -':53« CARTPROS
0¥0



CARBURETOR
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72558-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 18) .cooeiee e 1
2
3 26646-G09 MAIN JET (#92) ..ot eetenc e reeseeeie st e e s eane e s e e see e e e seee e e aneesseaeeeneans 1
4 * CARBURETOR BODY .......oiiiiieieeteiiereene e eie e s ee e se e e see e e eaeas 1
5 * PILOT SCREW ...ttt sttt e s e e s se e e e 1
6 26649-G05 PILOT JET (H4B) ... eeeeiieceieecee et eie st ese e e saee e e seeeeeseeeneesneesseeneesneans 1
7 26841-G01 0 1
8 72306-G01 €0 = 1
9 72578-G01 NEEDLE VALVE ...ttt ettt see e sne e e nnee e eeesneans 1
10 72576-G01 MAIN NOZZLE ...ttt ettt e e see e e nneeseeaeeenean 1
11 26648-G01 1 7 1
12 26840-G01 T 7 | 1
13 26843-G01 FLOAT BOWL GASKET .....ooiiiiiieeiieiesitee e seeeeeseeeeeesnee e e sneeseeeseesneens 1
14 26844-G01 FLOAT CHAMBER...... .ottt ettt st nne e e e ee e 1
15 26839-G01 BOWL SCREW ...ttt e st e et e s s s ran e sse s s e e e e e snnee s 1
16 26838-G01 BOWL GASKET .....tiiicceiecriesvctee e sresssiee s s svesesee s s vee s e sae e ssssee s s nneesseeessnneenn 1
17 * DRAIN SCREW ...ttt ettt e e sre e snee e eee e 1
18 26650-G01 VENT TUBE ...ttt 2
19
20 26646-G01 MAIN JET (#88) (FOR ELEVATIONS OF 3000 FT - 6000 FT)....ccocveveeeeeeenne 1
21 26646-G08 MAIN JET (#86) (FOR ELEVATIONS OF 6000 FT - 10000 FT)...ccccveeceirecaenne 1
22
23 26726-G01 CARBURETOR MOUNT GASKET......ccciiotererrreereiee e eeeeseeiesreessee e seeene e 2
24 72311-GO1 CARBURETOR INSULATOR .....oociitiieree et eieseeee st st see e e sne e eeeseens 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

CARGO DECKS AND HITCHES

N

6 - Includes ltems 7 - 11

954 CARGO DECK COMPONENTS

Page F-1 Service Parts Manual FLCARTPROS
0¥ '



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j.‘j"j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
CARGO DECKS AND HITCHES

N

Front of Vehicle

Front of Vehicle
55 - Includes ltems 56 - 60

LATCH ASSEMBLY

FORWARD DECK
952 CARGO DECK COMPONENTS
39 - Includes ltems 40 - 44

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE p

CARGO DECKS AND HITCHES

N

952 STAKE SIDES (OPTIONAL)

WY WY

\

Front of Vehicle

"

LN,

SN
Q

Bed Frame

93
OPTIONAL HITCHES
Rear Frame 101 96
Crossmember
100
98 99
F~E Nx;;@/ 103 - Includes ltems 104 - 107
@
DAY
g

Rear Frame 113
Crossmember

Page F-3 Service Parts Manual

ZLCARTPROS



DID YOU

CartPros directs you to the right part using the part

R (} T '-; numbers from this manual. Enter the part number into
r{l .‘! our search box and it will find the part you are looking for.

N

GETSTARTED _5,_  https://CartPros.com/f.html

HERE
CARGO DECKS AND HITCHES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34621-G01 BED FRAME ...t s 1
2 35621-G01 CARGO DECK (INCLUDES ITEM 3) ...t 1
3 01048-G01 TEE NUT, 174 = 20 it 8
4 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 8
5 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cocovrrierreree e 2
6 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 7 - 11) .ot 1
7 34432-G01 LATCOH PIN ..ottt et e s se s ne e 1
8 34434-G01 WASHER, 3/8" ...ttt e 1
9 34431-G01 LATCH PLATE ...ttt e 1
10 34433-G01 LATCH L e e e e 1
11 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
12
13
14
15 34298-G03 HINGE (DRIVER SIDE)......iioiiririeeerceie et e s 1
16 34298-G04 HINGE (PASSENGER SIDE) .....ccceoiirceiereeierreree et e 1
17
18 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 2
19 34176-G01 RUBBER WASHER.......oo et 2
20 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 4
21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 2
22 30036-G1 RUBBER WASHER ... .ottt s s s s e 2
23
24 34711-G01 BED FRAME SUPPORT .....coiirerirre ettt s e 2
25 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ....oocciriereeieee e 2
26 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 4
27 00438-G8 BOLT, 5/16 - 18 X 1" LGttt e 2
28
29 34776-G01 STAKE SIDE (DRIVER SIDE) ..ottt e 1
30 34776-G02 STAKE SIDE (PASSENGER SIDE).......ccoiiiieieeeceeee e 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l h‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

CARGO DECKS AND HITCHES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 32802-G1 WOOD SPACER ...ttt e e s e e e e e e s e anaeeas 4
32 00130-G9 SCREW, #10 - 13 X 1 1/4" LGttt te e e e e snereeeeae s e e e s nnns 4
33
34 34616-GO01 BED FRAME ..ottt e e st r e e e e e s e e s s s ve e e e e e e e e s e s nsanreeeeeees 1
35 35621-G01 CARGO DECK (INCLUDES ITEM 38) ....ccccvtrrrrernerererreeereeesseeessneessveeessvenenns 1
36 01048-G01 TEE NUT, 1/4 - 20 ittt ee et ecitie et e e e e e e e e e s raeaeae s e e n e s e nnnnnnnes 8
37 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....ccevevevieevceeeeeeeeeeee e 8
38 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) «.cccvecvevriee i 2
39 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 40 - 44) .....ccceeei e eceeeeee e 1
40 34432-G01 I O o T o | U ST 1
41 34434-G01 WASHER, 3/8" ...ttt e e e e e e e ere e e e e nne s 1
42 34431-G01 I 0 o I I 1
43 34433-G01 2 I U S 1
44 14390-G1 LOCK NUT, B/8 = 24 ... eeeititite e te e e enee s ae s e e e e e e s s e neaeaaeaas 1
45
46
47
48 34298-G03 HINGE (DRIVER SIDE)......c oottt sttt srae e stee e e e sae e e 1
49 34298-G04 HINGE (PASSENGER SIDE) .......ocoiiiieiiriiercteee e srtee s sveeesene s s esene s e e e 1
50
51 35620-G01 FORWARD CARGO DECK (INCLUDES ITEM 52).....cccouiiiiiiieeiiiinieeescineee e 1
52 01048-G01 TEE NUT, 1/4 - 20 ittt ee et ecitie et e e e e e e e e e s raeaeae s e e n e s e nnnnnnnes 8
53 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....ccevevevieevceeeeeeeeeeee e 8
54 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) «.cccvecvevriee i 2
55 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 56 - 80) .....cccceeeiiiiiieeessiieeeeesceeeeee e 1
56 34432-G01 I O o T o | U ST 1
57 34434-G01 WASHER, 3/8" ...ttt e e e e e e e ere e e e e nne s 1
58 34431-G01 I 0 o I I 1
59 34433-G01 2 I U S 1
60 14390-G1 LOCK NUT, B/8 = 24 ... eeeititite e te e e enee s ae s e e e e e e s s e neaeaaeaas 1

Page F-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

N

—> https://CartPros.com/f.html

CARGO DECKS AND HITCHES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 34298-G03 HINGE (DRIVER SIDE)......iioiiririeeerceie et e s 1
65 34298-G04 HINGE (PASSENGER SIDE) .....ccceoiirceiereeierreree et e 1
66

67 34615-G01 BED FRAME SUPPORT .....coiirerirre ettt s e 1
68 34711-G01 REAR BED FRAME SUPPORT ......ooiiiriie e 2
69 34435-G01 DECK SPACER ... .o et 2
70 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL).......cerviiiirieeeeeeeeeee 2
71 00660-G8 WASHER, 5/16" (STAINLESS STEEL} ..c.cerveeeirererirererece e 2
72 30036-G1 RUBBER WASHER.......oo et 2
73 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 2
74 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 2
75 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 6
76 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c..orieirreree ettt s e 4
77 00715-G1 BOLT, 5/16 - 18 X 7/8" LGi...eei ettt 4
78 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 4
79 34176-G01 RUBBER WASHER.......oo et 4
80 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ..c.cvrovrir s 2
81 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 4
82 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 2
83

84 34523-G03 STAKE SIDE, 44 1/2" (REAR).....coiierrerieerer e scenne st sen e e ene s 1
85 34775-G02 STAKE SIDE, (DRIVER SIDE) ......oiiiiieieeeeeeeeece et 1
86 34775-G01 STAKE SIDE, (PASSENGER SIDE).......ccoiiiiieeeceee e 1
87 32787-G1 RAIL POCKET ....ciiietirererecrre ettt e e st ee e e s 8
88 32802-G1 WOOD SPACER ...ttt 8
89 00130-G9 SCREW, #10 - 13 X 1 1/4" LGt e 8
90 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ottt 32

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K fl‘! (} T ' -; numbers from this manual. Enter the part number into GET STARTED

— https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE p

CARGO DECKS AND HITCHES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 32
92 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cceviiiiieieieciieee e eeeeeee e 32
93 00532-G1 N[O D 7 S U 32
94
95 30817-G1 PINTLE HITCH ..ottt tee e e st e e e st e e e e s s e e e e s sna e e e e e s eanes 1
96 33805-G01 BACKING PLATE ...ttt e et e e e s e e e e e e e e an e n e ene s 1
97 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)...ceccveeriee et eee e 2
98 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) «.cccvecvevrivie e 6
99 00665-G4 BOLT, 3/8-16 X 1 1/2" LG (STAINLESS STEEL).....ccceeeiiiiiieee et 4
100 00653-G1 WASHER, 3/8" (STAINLESS STEEL) ...cctviiiiiiieeee et 4
101 11027-G5 LOCK NUT, 3/8 = 16 ..ttt e et e s etee e e e st e e e s st e e e e s sneeeeeessanes 2
102
103 33731-G01 ‘E” HITCH ASSEMBLY (INCLUDES ITEMS 104 - 107)..cuciiiiciieiiisieieeeesecvneeeens 1
104 33730-G01 [ |8 17 = U S 1
105 30838-G1 | 1
106 30843-G1 COMPRESSION SPRING .....cooi ittt 1
107 10686-G8 SLOTTED PIN, 3/16" X 1 1/2" LG...ueieiieeie et te e e e 1
108 33805-G01 BACKING PLATE ...ttt e et e e e s e e e e e e e e an e n e ene s 1
109 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)...ceccveeriee et eee e 2
110 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) «.cccvecvevrivie e 6
111 00665-G4 BOLT, 3/8-16 X 1 1/2" LG (STAINLESS STEEL).....ccceeeiiiiiieee et 4
112 00653-G1 WASHER, 3/8" (STAINLESS STEEL) ...cctviiiiiiieeee et 4
113 11027-G5 LOCK NUT, 3/8 = 16 ..ttt e et e s etee e e e st e e e s st e e e e s sneeeeeessanes 2

Page F-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
CARGO DECKS AND HITCHES

N

Service Parts Manual -;oaéc ARTPROS



DID YOU

N

CartPros directs you to the right part using the part
bers from this manual. Enter the part number into GET STARTED

KNOW? ..

earch box and it will find the part you are looking for.

CLUTCH

HERE —> https://CartPros.com/f.html

Ref Cir6-1

15

11, 26

Page G-1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

CLUTCH
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH ...ttt ettt e s e 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG c-eeeieeeee ettt e e 1
4 00566-G2 LOCK WASHER, 7/16".... oo eeee sttt vste s e e st e s svee s s e e s sve s s nnae s e s snnes 1
5 25757-G1 PILOT WASHER ...ttt st s e 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ..ceoieeeeeee e 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10)...ccccevvrrrrreereereerereeeeee e 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LGi...eeee ettt e 3
10 26479-G01 RAMP BUTTON ...ttt st 3
11 * L0 L 1
12 24600-G1 Y0 T I 2 1
13 26304-G01 COMPRESSION SPRING .....oiii ettt 1
14 * SHEAVE AND POST ..ot et ettt e et e e e sne e e e 1
15 27270-GO1 HEAVY DUTY RETAINING RING .......coci i 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LGi oot iiiiieeeciiee e eiitte e serte e e stee e e stae s e ssr e e e s snneaeaennanee 1
18 00565-G8 LOCK WASHER, 5/16"...... .o eicee ettt ettt e s et e 4
19 25756-G1 RETAINING WASHER ...t 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) .ttt e 1
21
22
23
24 26952-G02 DRIVE CLUTCH (HIGH ALTITUDE) ....eeieereee et 1
25 25632-G03 DRIVEN CLUTCH (HIGH ALTITUDE)
(INCLUDES ITEMS 8, 12, 14, 15, 268, 27) ..eece ettt eee e e 1

26 * L0721 1 R 1
27 25612-G1 COMPRESSION SPRING ...t 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

—> https://CartPros.com/f.html

N

Part of Frame

\ ! Mounts to

Rear Axle

Page H-1 Service Parts Manual FLCARTPROS
0¥ '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

DIRECTION SELECTOR

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 34172-G01 BRACKET ...ttt s e s s se e se e e e n e e 1
3 25664-G1 BUSHING ... .ottt s 1
4 34170-G01 SHAF T et e e s e e s e s ne e 1
5 25745-G01 DIRECTION SELECTOR CAM ..ottt e 1
6 14390-G1 LOCK NUT, 3/8 - 24 ...ttt s e 1
7 72400-G01 SHIFTER CONTROL CABLE........oioireerrr e et 1
8 34168-G01 SHIFTER ARM ...ttt st s e s e san e s e 1
9 23176-G1 CLEVIS PIN, 3/168" X 7/18" ..ottt e 2
10 10387-G8 COTTER PIN, 1/18" X 3/4" LG ..ottt 2
11 10606-G6 MICRO SWITCH ...ttt s e 1
12 27151-G01 SPACER ...t e e e e 1
13 00645-G2 SCREW, #6 - 32 X 1 1/4" LGttt 2
14 00565-G3 LOCK WASHER, #6 .....ccee it 2
15 00525-G5 NUT, #6 - 32 .o st e e s 2
16 00559-G3 WASHER, #6...cee ettt e e e e e 2
17 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) .....coiieeeececeeee et 2
18 00567-G3 LOCK WASHER, #6 .....ccee it 2
19 00532-G6 NUT, B/8 = 24 .. e 1
20 00544-G6 JAM NUT, 3/8 = 24 ...ttt e s e s 1
21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 3
22 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 3
23 23726-G5 SPACER, 1 1/8 ..ottt e s s se e e 2
24 25727-G01 CUP WASHER, 1/4" ...ttt e s se e e 4
25 27764-G01 SPRING ... e e 2
26 11098-G7 LOCK NUT, #10 - 24 ..ottt 2
27 72099-G01 SHIFTER CONTROL PIVOT ..ot e e secsne s 1
28 34159-G01 WIRING HARNESS. ...ttt 1
29

30 26830-G01 LOCK NUT, M8 X 1.25 ...t 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
GETSTARTED _y,_ hitps://CartPros.com/f.html

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....oevioieeeee et siee s 3
32 14390-G4 K007 QN U B 7 T S 3
33 11989-G1 N [ RS 1
Page H-3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
iy YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN & oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

N

Service Parts Manual -;oao‘c ARTPROS



CartP: di he righ i h
KNQW? [ om e naraltrr e pat o SETSERRTED 3. hitps:/CartPros.com/t.htmi
DN
13 - Includes Items 14 - 19
Page J-1 Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

HERE —> https://CartPros.com/f.html

ELECTRICAL

BLK to Gas Gauge Ground
SO

,@ BLU/WHT to Gauge Light

\O BLU to Ignition Switch

R N\
\\\\\\\\\\» RED to MS-1

o
O
ORN to MS-2

g ORG to MS-2

BLU to MS-1

W WHT to Oil Light

“YEL to Oil Light

y RED to 12V at Solenoid

ORG to

—

BLK to

Reverse Buzzer Red

Reverse Buzzer Black

RED to
Solenoid Coil

Negative Ground

T WHT to
Oil Sending Unit

WHT/YEL to
Gas Tank Sending Unit

Control Harness

BLK to L

23 e .
Gas Tank Sending Unit

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELECTRICAL

GETSTARTED _5,_  https://CartPros.com/f.html

31 - Includes ltems 32 - 54

32

53 52\<@

BLK/WHT from Ignitor

G
3 BLK from
» ( Solenoid
1 BLK from

50 voltage Regulator

7‘ /IQ /
Q)
26
59
BLK
2 ﬁ
27
n 28
\l/ RED from Control ®/
Harness 46 AN
ORN/WHT @ 45 29
from Ignitor &
WHT/YEL to YEL @7 = 43
from Accessory 4 44 ‘ 2 1o Positive(s)
N
Harness \%@ G Battery
RED from 140 3 Terminal
Ignitor Plug
To F2 on
Starter/Generato
RED from BLK from
Voltage Ground
Regulator Post
41
Page J-3 Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRICAL

N

- -

85 - Includes Item 86
88 - Includes Items 89 - 94

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

ELECTRICAL

—> https://CartPros.com/f.html

N

103 - Includes Item 104 106 105 Floormat
96 - Includes ltem 97

Floorboard

100

= HORN SWITCH INSTALLATION

Connected to
Accessory Wiring
Harness

Steering
Column

WHT Ground

~—== ]
BRN (without Turn Signal) <
WHT (with Turn Signal) Left
YEL (with Turn Signal) Right

TAIL LIGHT INSTALLATION

Page J-5 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

N

ELECTRICAL

DRIVER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

60 WHT/BLU to Ignition

WHT/YEL to Fuse
Block (Spare) 4

GRN to State of
Charge Meter
(electric vehicle)

BLK (Ground) -
to State of Charge
Meter (electric vehicle)

p WHT/BLU to Ignition

uY / % YEL to Hour Meter
{

) BLK (Ground)
to Hour Meter

BLK (Ground) to Turn Signal

PASSENGER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

BLK (Ground) to Turn Signal

WHT/BLU to Turn Signal
RED to Turn Signal

WHT/BLU to Turn Signal
GRN to Turn Signal

RED to Turn Signal Switch

WHT/GRN from Fuse Block to Horn Switch
WHT/GRN from Horn Switch to Horn

. BLK to Horn

WHT/GRN from Horn Switch to Horn

_/& Connector to Brake Light Switch

‘ BLK to Battery Negative (-) Terminal

¥ WHT/YEL to Fuse Block (Spare)
Yy WHT/GRN to Fuse Block (Horn)

# WHT/BLU to Fuse Block (Lights)

" RED to Fuse Block (Turn Signal Switch
or Brake Light Switch)

GRN to +36 VDC
(from State of Charge Meter)
(electric vehicle)

)

YEL to Solenoid
(from Hour Meter)

[

113
114

~J BLK (Ground) to Tail Light (BLK)

\9? BRN to Bra
WHT/BLU
to Tail light
(WHT)

”BRN to Brake Light (RED)

\  -OR-

“"WHT to Turn Signal (RED)

DRIVER SIDE

ACCESSORY HARNESS

BLK (Ground) to
Tail Light (BLK)

YEL to Turn Signal (RED)

ke Light (RED)

-OR- /

to Tail light
(WHT)

PASSENGER SIDE

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the pat  err cTARTED .
KN OW? o e e rmae. oy _htipsi/iCartPros com/t html
N
DRIVER SIDE PASSENGER SIDE
11\8 117 116 11\7 118
N /
\
[ ala |
f |
BLK || WHT/BLU BLK||WHT/BLU
T '
Cowl
Page J-7 Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ELECTRICAL

136 Includes ltems 137 - 142

— HOUR METER AND IGNITION SWITCH ==

Accessory
Harness

FUEL GAUGE, LOW OIL
LIGHT, AND KEY
SWITCH DETAIL

Accessory
Harness

YEL

141

Solenoid

— HOUR METER CONNECTION

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRICAL

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 34037-G01 T I = A I 7L N R 1
2 00428-G8 BOLT, 3/8 - 18 X 3" LG uoiiiiiicitieee i e e siitte e serte e e s stae e e e ssae e e s snraeeessneeaeaesnanee 2
3 00560-G1 WASHER, 3/8" ... ettt e e e e e s e a e s e s e a e e e e nanneaas 4
4 11098-G5 LOCK NUT, 3/8 = 16 ...eeeeceeieceieecreeerceeeesereessvteee e s ssee e s sveessseee s svee s snnnesnsneessnnes 2
5 34750-G01 L O PSR 1
6 24775-G1 12 VOLT BATTERY (STANDARD) ..cccoi ittt et 1
7 24775-G2 12 VOLT HD BATTERY (HEAVY DUTY) (OPTIONAL) ..coorviiereere e v 1
8 72101-G01 BATTERY HOLD DOWN.....co e ceer vt vte e seesseee s svee s s e e s s snnae s e s snnes 1
9 00561-G8 WASHER, 5/18" ...ttt ettt e e e e e s be e e s e e e a e e e e nannenas 1
10 00565-G8 LOCK WASHER, 5/16".......ccceteee ettt serte e e siee s e setae e e s sss e e e e s snesneaesnanes 1
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...co e eeeeee et e stee e e ssee e sne s ssaee s s s e anae e s snee e ees 1
12
13 70574-G02 FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 14 - 19)....cccccceviiiiieeee e 1
14 34221-G01 MOUNTING PLATE ...ttt s sae e e e e s a e 1
15 22674-G1 FUSE BLOGCK ..ottt rtis st ste s st e et e s sse s s e e e e snnee s 1
16 73290-G02 BUZZER, CONTINUOUS TONE .......ccocceereerecerereiee e svee s seeeseee e s 1
17 00138-G4 SCREW, #8 - 32 X 1/2" LG .eeeeiiiiciieete ettt ae e s s 4
18 00565-G3 LOCK WASHER, #6 .......ccoiiiiieiiieeeesciie e sciee e sesae e e sssae s e e sessaeae s ssneaaenan 4
19 00525-G5 L - R 7 4
20 00933-G1 BOLT, 1/4 - 20 X 1 1/4" LGttt ste et stee s svee e s s sve s s e s e e 2
21 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....cvtiie et 2
22 01110-GoO1 WASHER, 1/4" (STAINLESS STEEL) ....covi ittt 2
23 34464-G01 WIRE HARNESS (CONTROL) ...cciiiierecereerieecteerneeseeesesseessser e s sseesssenesssseeeenns 1
24 31539-G1 WIRE TIE (NOT ILLUSTRATED) ....oeeiiceee et e ereeee e ee e vveee e s svee e 10
25
26 34324-G01 STANCHION. ... et e e e e s ae e e e s s s ae e e s s sneaaenan 1
27 00428-G8 BOLT, 3/8 - 18 X 3" LG .o oeeieeee et vttt vte s e e sseee s svee s s e s sve s s a e s e s 1
28 00560-G1 WASHER, 3/8" ..ottt e st s e s e e e s e e e s e e e e rene s sneeeenns 1
29 11098-G5 LOCK NUT, 3/8 - 16 ...uuiieeiiiiiiieee e es s seieee e s serte e e s stae e e e sestae e e s ssraeeassnseaeeesnanee 1
30

Page J-9 Service Parts Manual

ZLCARTPROS



ELECTRICAL
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 27740-G02 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 -54) .....cccceceeeeenne. 1
32 * ELECTRONICS PLATE ...ttt eee et e e st se e ae e 1
33 27739-G01 VOLTAGE REGULATOR ...t 1
34 00650-G7 BT | TR I 1
35 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cceecoviier e 1
36 00532-G1 O I S o SR 1
37 72562-G01 1]\ I = SR 1
38 00650-G7 BT | TR I 2
39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL).......ccccceieeeieee e 2
40 00532-G1 O I S o SR 2
41 73341-G01 SOLENOID ..ottt ree e e s st e s s e s sare e s e s ne e s e n e e snnee s 1
42 * LOCK WASHER, 5/16" ...ttt st s se s eee e 2
43 * JAM NUT, 5/16 - 24ttt et e et ae e e s sr e e e e s ane e e nanes 2
44 12914-G1 FASTON TAB ... oottt ettt e st et st e e e e e ee e neessesneeseeene s 2
45 * LOCK WASHER, #10 ..ottt st 2
46 * L I e 72 R 2
47 00650-G7 WASHER, 1/4" ...ttt e e ane s 2
48 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL).......ccccceieeeieee e 2
49 00532-G1 L A A o 1
50 12914-G2 FASTON TAB ...t ceeeetie st eereee s ssee s s e e st e s sre e e se e s e e e e e ee s saee s snnneen 2
51 00650-G7 WASHER, 1/4" ...ttt e e ane s 1
52 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL).......ccccceieeeieee e 1
53 00532-G1 L A A o 1
54 25978-G56 18 GA WIRE (BLACK 5 3/4™) ...ttt s 1
55 72003-G01 SPACER ... e a e s rae e e ne e raeaaenan 1
56
57 72004-G01 O 1 PSR 1
58 11845-G7 INSULATED CABLE CLAMP, 1/2" ...t 1
59 11027-G2 LOCK NUT, 1/4 - 20 ..ttt e s eeitee e serte e s stee e e e stae e e s snr e e eessnssaeaesnanee 3
60

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

ELECTRICAL

—> https://CartPros.com/f.html

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
61 | 00414-G6 BOLT, 1/4 = 20 X 3/8" LG c.ecorrveeeoeeeereeresesveeeessesereesesessesesessessseeseseseesesessesereesene 1
62 | 11027-G2 LOCK NUT, 1/4 = 20 ..o eeeeeeseeeeeeeseseseeeeeeseeseseesesessseeseseess e seeese s ene s 2
63 | 11845-G7 INSULATED CABLE CLAMP, 1/2" .....cooeoeeeeeeeeeeeeeeeeeseeseseeeeseneseeeesseseseeessesenees 1
64
65 | 25976-G12 | 14 GA WIRE (BLACK 10", ELECTRICAL PLATE - GRD).....vvoeerereeeeereerererene 1
66 | 20294-G3 GROUND CABLE.........ecoooeeeeeeseseeeeeeesseess e seseseeseseeese s seseeseseeseessseeseseese s 1
67 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG .u-eeveeeeerereeeseesereseseeseseeseseseseesessesesesessessssesesssserenssen 1
68 | 25972-G54 | 6GA WIRE (BLACK 13", B- - GRD)..oooeroeveeerrerereeseeeseeoesesseseseseseseeseseseesereesene 1
69 | 25972-G53 | 6GA WIRE (BLACK 24", Bt - SOL) cooeercreeeereeeeeeeeseeesseoesesseseseseseseeeeseseessseseen 1
70 - SCREW, 5/16 - 18 X 1 1/8" LGieeeerreeeeeeeseeeseeeereeeeeereesseesseesesseseseeseseseeoesesseneseseee 2
71 * LOCK WASHER, 5/16" .....corveeeeseeeereeresessereesseseseesesessssesessessseeseseseesesessesereesene 2
72 * LU TR T R 2
73
74
75 | 25977-G36 | 16 GA WIRE (RED 42", SOL - FUSE BLOCK) w....ecoureeeeereerereeseereeeseseesereessen 1
76 | 25972-G52 | 6 GA WIRE (BLACK 27", SOL = F2)..oooeomeveeerseerereereseeseoesessesereseseseeeesesseseresene 1
77 | 16563-G1 RUBBER BOOT ...eeveeoeee oo eeseeeeseseseeeeseseeseseesesesssseeessese e sesesesseeseesesenesseneseenes 1
78 | XXXXX-XX | STARTER/GENERATOR (SEE STARTER/GENERATOR SECTION)............... 1
79 | 25887-G01 | 6 GA WIRE (BLACK 6", F1 = A2)....ovvveeeeeeeeeseerereeseseeeeoesesseeereseseseeeesessesereesene 1
80 | 34219-G01 | WIRE HARNESS (ENGINE CONTROLY ..occormmoveeereeereeoesesserereseseseeeeseseesereesene 1
81
82 | 17618-G1 WIRE TIE wocoooeeeeeseeeeeeeeeeeeseeessees e s se s eees e esese s sees e seseeseseseeess e seenenes 4
83 | 26676-G01 | FLANGED BOLT, M8 X 1 X 23 MM LG ....oeeormmereeeereeeneeoeseeserereseseseeeeseseesereesene 1
84
85 | 26651-G02 | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 86).......vveeeeeerreeeresserereseen 1
86 | 26707-Go1 BOLT AND WASHER, M5 X 0.8 X 10 MM LG ...vcveereereeeeeeneeeeeeseeeneeseenene 2
87
88 | 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 89 - 94) ....oooooreeeereereree 1
89 - oYo )| SOOI 1
90 - SOREW.. oot eeeeee e s eee e s seese s s e es s eseseseeseeene e seeneees 1

Page J-11 Service Parts Manual .ﬂ« CARTPROS
) :



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRICAL
N
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 * SPACER ...t et et et ees 1
92 * LOCK WASHER ...ttt ettt st et e e nnee e e ee e 1
93 * L ST RURSRN 1
94 * L O RUSN 1
95
96 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)
(INCLUDES ITEM 97) ..ot ee ettt et see e s e e saee e eae e e e sneenes 1
97 21640-G1 TURN SIGNAL FLASHER ...t 1
98 19344-G1 VINYL ELECTRICAL TAPE ...t AR
99
100 | 32675-G3 STEERING COLUMN COVER.......coo ettt 1
101 18392-G1 T5 AMP FUSE ...ttt e te st e s st e s e s e e s ren e s e e snne e s e e e e sanneenn 1
102
103 | 17318-G1 HORN SWITCH (INCLUDES ITEM 104) ....ooiiiiiee ettt 1
104 | 17318-G2 HORN SWITCH CAP AND NUT ...ttt 1
105 | 19233-G1 PLATE (HORN LABEL) ......oitiiieeee ettt e 1
106 | 71055-GOf1 RIVET, 3/16" X 1" LG (ALUMINUM) ....coitiii et 2
107 27068-G01 = 1@ USSR 1
108 31539-G1 WIRE TIE ...ttt et e e s e e a e e e e nannenas 1
109 32860-G1 (0 PSS 1
110 18392-G1 T5 AMP FUSE ...ttt e te st e s st e s e s e e s ren e s e e snne e s e e e e sanneenn 1
111 32739-G2 STOP/ TAIL LIGHT ... ettt ettt see e ene e e e eeeeneans 2
112
113 | 34598-GO1 WIRE HARNESS (ACCESSORY ...ttt 1
114 31539-G1 WIRE TIE ...ttt et 10
115
116 74004-G01 HEADLIGHT BULB, REPLACEMENT ..ot AR
117 | 74005-GO1 MARKER LIGHT BULB, REPLACEMENT ........ccoiiiiiiiiieiee e AR
118 | 74006-GO1 TURN LIGHT BULB, REPLACEMENT ..o e AR
119 74001-GO1 LIGHT BAR ...ttt ettt e e st e e s st e e e e st ae e e s snrae e e e snrraeeesnanee 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
120 00114-G6 SCREW, 174 - 14 X 3/4" LGttt csetne st ee s veessee s svee e e s saee e e 4
121 18392-G1 TS AMP FUSE ...t s e e s e e e nae e e e e e naaae s 1
122
123 33639-G01 IGNITION SWITCH WITH LIGHTS (STANDARD) ....ooovccvee et e e 1
124 33783-G01 KEYLESS IGNITION SWITCH (OPTIONAL) «.ccovvveereee et eee e 1
125 00568-G6 LOCK WASHER, 3/4" ..ottt secite e seiite e sseiae e e e sate e e s ssae e e s snsaaeassansaeeesnans 1
126 17137-G1 FACE NUT, 3/4 - 20 .. .uiiiceie e e rceeeesereessvte e sve s ssee e s svee s s e e s svee s snnaesnsneessnnes 1
127
128 73030-G04 PLATE (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) ................. 1
129 71131-GO1 DECAL (SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH LIGHTS. ......... 1
130 33623-G02 RIVET, 3/16" X 3/8" LG ..o e ceeiecee ettt see st e s e s seee s e e e s an 2
131
132 21553-G1 FUEL GAUGE ...ttt ettt st stae et ae e e s st a e e e s snneaeaesnanee 1
133 23474-G1 INDICATOR LIGHT .ottt ne e s e 1
134 25978-G122 | 18 GA WIRE (RED 6").....eeeiieeiee et st e sree st s s sreeesee e s svee s snne s e e s e 1
135
136 34886-G04 HOUR METER KIT (OPTIONAL) (INCLUDES ITEMS 137 - 142) ....cccccvvveeeneane 1
137 33633-G03 HOUR METER ... ..ottt e s s e s e e s s aaenan 1
138 34851-G01 CONSOLE INSERT PLATE ...ooo e et rctee e sseee e sve e e s sne e e e snnee s 1
139 33623-G01 RIVET, 3/168" X 1/4" LGt e e seee s svee e er e sve e nan e s snee e e 2
140 17902-G1 TAB ADAPTER ..ottt ettt s e e 1
141 25978-G231 18 GA WIRE ( WHT/YEL, 368" LG) ....ciiiiei ettt e e sseee e 1
142 25978-G344 18 GA WIRE (RED/WHT, 10" LG) ..ooiociierceeeceesceee e eseeee s e sen e s svee e 1

Page J-13 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

N

Service Parts Manual .;oa‘oc ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

—> https://CartPros.com/f.html

ENGINE AND MUFFLER

N

1 - Includes ltems 2 - 37

N

Ve

“

)

NG
\

/i y
I/

L

Page K-1 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE
ENGINE AND MUFFLER

N

ENGINE MOUNTING COMPONENTS

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ENGINE AND MUFFLER

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, 350CC (INCLUDES ITEMS 2 - 37)..ccciieirrieerireerre e e 1
2 26631-G01 TIMING BELT COVER GROMMET .......cociiiie et 1
3 26727-G01 CARBURETOR / AIR BOX GASKET ...t 1
4 72514-G01 STUD ettt s e s e e e s 2
5 25523-G3 SPARK PLUG (NGK BPR4ES - RESISTOR) .....c.ccecrirrrirrrrcer e A/R
6 25523-G2 SPARK PLUG (NGK BP4ES) .......cociiieieeceeee et 2
7 26733-G01 SPARK PLUG WIRE SET ..ottt e 1
8
9 72305-G01 IGNITION COIL BRACKET ...ttt s 1
10
11 XXXXX-XX CARBURETOR

(SEE CARBURETOR SECTION FOR PART NUMBER).......cccccoevnerienenee X
12
13 26600-G01 VALVE COVER ...ttt 1
14 26719-G01 VALVE COVER GASKET ....ooiiiiieste et nree e 1
15 26676-G01 FLANGED BOLT, M6 X 23 MM LGi.....occirricerereerernce e s 6
16
17 26601-G01 OIL FILLER CAP ...ttt e ne e s sen e e nn e s e e s nanis 1
18 26720-G01 FILLER CAP ‘O’ RING ..... oot 1
19
20 72019-G01 MUFFLER ...ttt 1
21 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .......cocceiiiiiiie e 2
22 25531-G1 EXHAUST GASKET ... 1
23
24 00438-G8 BOLT, 5/16 - 18 X 1" LGi..eiieiirerericrerer e e s sn e e e 1
25 00565-G8 LOCK WASHER, 5/18" ... oot 1
26 00642-G8 WASHER, 5/16" ...ttt e re e e s s e an e s n e s nanas 1
27
28 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...vvrerier et e e ene e 2
29 00565-G8 LOCK WASHER, 5/18" ... oot 2

Page K-3 Service Parts Manual

ZLCARTPROS



DID YOU

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

KNOW?

N

our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ENGINE AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.

30

31 | 26630-Go1 TIMING BELT COVER ......reveeeeeeeeeeseeseeeeseseeseseeessesseessesesesseeesseseseseesenesseens 1
32 | 26626-Go1 TIMING BELT oo eeeeeeeesesee e seeseseseessees e seeseseseeseeess e seeseseseeseneneens 1
33 | 26678-G01 BOLT, M8 X 1 X 12 MM LGie.oeveeerrerereseeeeveeeseeeesereseeesseeesesseseseeseseseeeesessene 3
34

35 | 26591-Go1 OIL FILTER oo eeseeeesesese s seesesesseseeseseseenssesseseses s seeseseneesenesseees 1
36 | 26710-G01 (o [T =1 = o =11 N[ Y 1
37 | 26680-GO1 BOLT AND WASHER, M6 X 1 X 12 MM LG .corvveeeereeeeeereseeeereeseeeeeeereeeene 3
38

39 | 72010-GO1 | FRONT ENGINE MOUNT ....cc.ocoeeeeeeseeeneeoesesseeeeeseeeseseeseseeseseeseesseseseseeneseeseen 1
40 | 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG ereeveeeoeeeeeeeeresesveeeeseeeereeseseeseeesessessseeseseseesesessesereesene 2
41 | 00566-G2 LOCK WASHER, 7/16" ....ecooeveeeseeeereeseseseereesseseseesesessesesessessseeseseseesesessesereesene 2
42 | 00922-G3 WASHER, 7/16" .ooooeeeveeeeeeeeeeessees oo sesseseseeseees e seesese s seees e seseeseseesseesseoesessenes 2
43

44 | 27432-G02 | ENGINE GUARD......omooeeeeseeeeeeeeseeeeseoeeseees oo eseesereesesesseseseeseseseseseseeseseseesereesene 1
45 | 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG ereeveeeoeeeeeeeeresesveeeeseeeereeseseeseeesessessseeseseseesesessesereesene 4
46 | 00566-G2 LOCK WASHER, 7/16" ....ccoeeveeeeseeeeeeeseseseeeeeseeseseesesessseeseseess oo seseseeeesesseneseseee 4
47 | 00922-G3 WASHER, 7/16" .ooooeeeveeeeeeeeeeessees oo sesseseseeseees e seesese s seees e seseeseseesseesseoesessenes 4
48

49 | 72011-GO1 | REAR ENGINE MOUNT ..ooooveeeeereeeseeeeeeeereseesereeseeessesesesseseseeseseseesesessesereesene 1
50 | 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG eeerveeeereeeeeeereseseeeeeeseeseseesesessseeseseessseeseseseesesessenesesaee 2
51 | 00566-G2 LOCK WASHER, 7/16" ....ccoeeveeeeseeeeeeeseseseeeeeseeseseesesessseeseseess oo seseseeeesesseneseseee 2
52 | 00922-G3 WASHER, 7/16" .ooooeeveoeeeeveeeseeeseeeeseeseeereseses s esesesesseesseeeseseesemesesesseesessenes 2
53

54 | 72044-G01 | MOUNT BRACKET ....cooeeeeeeseeeeseeeeseseesseeseeeeseseeseseesesesseoesessesesesesensseeeeseessseseen 1
55 | 00428-G6 BOLT, 3/8 - 16 X 2 B/4" LG . veeeeeeeeeeeeseseseeeeeseeseseesesessseeseseessseeseseseesesesseneseseen 2
56 | 00643-G1 WASHER, 3/8" ...o.oooeeveeeeeeveeeseeeseeeeseesevesesesesseseseesesereseeesseseseseesesesesesseeesessenes 2
57 | 11098-G5 LOCK NUT, 3/8 = 16 weeorevveereeveeeeseeeereesesesseseesseseseeseseesssesessessseeseseseesesesseseseesene 2
58

59 | 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG .o veeeeereeeeeeeseseseeeeeeseeseseesesessseeeeseessseeseseseeeesesseneseseen 1

Service Parts Manual

ZLCARTPROS




DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

ENGINE AND MUFFLER

GETSTARTED _5,_  https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
60 15121-G1 WASHER, 3/8" ..ottt e st s e s e e e s e e e s e e e e rene s sneeeenns 1
61 72050-G01 PLASTIC WASHER, 5/8" X 2 1/4" ..ottt seite e seiae e e srae e e sesae e e 4
62 72051-G01 WASHER, 5/8" ...ttt ettt sttt e e s a e e s e be e e s e s e e e e e e nanneaas 2
63 72015-G01 ISOLATION MOUNT ..ottt e et e e reesser e s st e e s e e ssse s s sae e s e s snne e s e e e e sanneenn 1
64
65 72051-G02 WASHER, 3/8" ... ettt e e e e e s e a e s e s e a e e e e nanneaas 1
66 11098-G5 LOCK NUT, 3/8-16 ....eeeeeeieieeceiererereeseeeeeseeeessveeesssessseesssveeasnenesssseessnssesssseeessnnes 1
67
68 75048-G01 SPACER ... e a e s rae e e ne e raeaaenan 1
69 72017-G01 AXLE BRACKET ...ttt sttt sttt e s e s e e e s e e 1
70 26826-G01 LOCK WASHER, 8 MM ..ottt vtr s e sseee s svee s s e e s sve s enn e s e s 2
71 26827-G01 NUT, M8 X 1.25 MM ...ttt sttt seee e s e e e e e e sseeee e s s sanee 2
72 00439-G2 BOLT, 5/168-18 X 1 1/4" LGi...ueiiiii ettt eiee e srae e e st e e s e sae e e 1
73 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....uctviiiiiiieeee et ecieeee e 1
74
75 XXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER,)..................... X
76 XXXXX-XX ‘U’ BOLT (SEE REAR AXLE SECTION FOR PART NUMBER)......ccccccvccviveeenn. X
77 XXXXX-XX WASHER (SEE REAR AXLE SECTION FOR PART NUMBER)........ccccccvviennen. X
78 XXXXX-XX NUT (SEE REAR AXLE SECTION FOR PART NUMBER).........cccccevvvvrecereenen. X

Page K-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ENGINE AND MUFFLER

N

Service Parts Manual ';o%c ARTPROS



DID YOU CartPros directs you to the right part using the part

) . GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION AND BRAKES

N

1 - Includes ltems 2 - 43

3 - Includes ltems 4 and 9 - 11
32 - Includes Items 33 - 37
63 - Includes Items 64 - 134 and 32 - 43
65 - Includes Items 66 and 74 - 76

Part of Frame

A

_s>\ -

rt of Frame

&

€

Page L-1 Service Parts Manual

ZLCARTPROS



DIDYOU
KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

FRONT SUSPENSION AND BRAKES

STANDARD COMPONENTS

1 - Includes ltems 2 - 43
2 - Includes ltems 3-4 and 9 - 22
3 - Includes ltems 4 and 9 - 11

6
7
13

- Includes ltems 7 - 22
- Includes ltems 8 - 11
- Includes ltems 14 - 19

®

Front of Vehicle

OPTIONAL HYDRAULIC FRONT DISC BRAKES

78 - Includes Iltems 79 - 84
85 - Includes ltems 79 - 84
87 - Includes Items 88 - 91
93 - Includes ltems 94 - 96
98 - Includes ltems 99 - 100
102 - Includes ltems 103 - 104
106 - Includes ltems 107 - 108
115 - Includes ltems 116 - 123

63 - Includes Items 64 - 134 and 32 - 43

64 - Includes Items 65 - 69, 74 - 76 and 115 - 126
65 - Includes Items 66 and 74 - 76

71 - Includes ltems 72 - 126

72 - Includes ltems 73 - 76

77 - Includes ltems 78 - 110

Front of Vehicle

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} T ' -; numbers from this manual. Enter the part number into GET STARTED

— https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 34082-G01 | FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 - 43) ....oooueveeerereeererereersesenens 1
2 34088-G01 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3 = 4 AND 9 = 22) ..oorrvveeeeeeesesoeesseeeesseseseseessseesessseene 1
3 34089-G01 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 4 AND 9 = 11) 1revveeeeereereereeeesesseeeseseeeesseseneseeseseseenes 1

4 34083-G01 SPINDLE (PASSENGER SIDE)......veeeeveeeseereeresesessesesseeseeseesessenes 1
5
6 34286-G01 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 7 = 22) 1oveoreeeereeeeeerseeseeseseseesesesseesseseseseesesesaessseesessseene 1
7 34285-G01 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 8 = 11) cvvveeeveeeeveereeereeseseseesesesseesesseeeseeseseseeseseseenes 1

8 34284-G01 SPINDLE (DRIVER SIDE) ...oovvveeeeveeeseereeeseeseesesesessesesseesesseesessenes 1
9 16623-G1 BEARING .....vveeoeveeereeseeeseeseseseseseeseseseeseseseessses s esesseessssesesasseseseeses 2
10 | 10389-G3 GREASE FITTING «.evveeeeveeeeeeeeesseseeesseseseseesesesseseseesesseesenseesessenes 1
11 16626-G1 (o 1= =7-Y RO 1
12
13 | 32783-G1 HUB ASSEMBLY (INCLUDES ITEMS 14 = 19) ...ovveeeeeeeersereeereeserersenen 1
14 | 12092-G1 GREASE SEAL ..oocoevveeeeeeesseveeesseseesseseseseessseesessseesesseesssseessssenes 1
15 | 11750-G2 ROLLER BEARING CONE .......veeeeveeeeeseeeesesseeseseeeesseseseseeseseseeees 2
16 | 51141-G1 BEARING RACE .....oomvveeeeeeeseseeeeseeeseesesessesssessesesesseesesseeesesseseseeees 2
17 | 30143-G1 WHEEL BOLT, 1/2 - 20 X 1 7/32" LGieurrvveeeeeveereeeseesesesseesesseeessssenes 5
18 | 30146-G1 DUST CAP ..o eeeeeeeeeeeeees e ese s see s seeeseessses e eses s ssessaeseseseeees 1
19 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ......oorveerrneees AR
20
21 12093-G1 SLOTTED NUT, 1 = 14eeeeveeeeereeeeseseeeeseseseesseeseesseessessesseessesenseeseseseeses 1
22 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG verrvvveererereereeereerseesresssesseeessesenesseseseseeses 1
23
24 | 25177-G2 KING PIN ..o eeeeseseseseesesesseseeesseseeesseeses e see e seeseseseessseeseserene 2
25 | 00879-G7 WASHER, 7/8" ovveeeeveereeesveeesesseeesssseesseseeeseeseseseeseseseeseseesessseesesseeesesseensssenes 2
26 | 16982-G1 THRUST WASHER, 7/8" ..eeoevveeeeeveesseeeeesseseseseeseseseesesessessseesessseesesseensssenes 2
27 | 00560-G5 WASHER, 5/8" .....coneveereesreesesseeesesseessessseseesesessesessssesessesessseesesssesessseesessenes 2

Page L-3 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
28 14390-G2 LOCK NUT, 5/8 = 18 ..t e s ee s e s e 2
29 19060-G1 COTTER PIN, 1 1/4" LG oot 2
30 34081-G01 FRONT AXLE ..ottt 1
31
32 34084-G01 TIE ROD (INCLUDES ITEMS 33 - 37)..ccciiiiecerneerereerreesre e e 1
33 70583-G08 THREADED TUBE WITH FLAT ...t 1
34 27205-G01 TIE ROD END (LEFT HAND THREADS).....c.cciir s 1
35 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS)......ccocerirrereerrerecrirenens 1
36 27205-G02 TIE ROD END (RIGHT HAND THREADS) .......coviiiiieeeeeeceeeeeee 1
37 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) ......cccooiriirieeeeeeeee 1
38
39 10389-G3 GREASE FITTING ..ot 2
40 50641-G1 RUBBER BOOT ... ittt sne e e e 2
41 50209-G1 SLOTTED NUT, 7/18 = 20 ..ot 2
42 10387-G2 COTTER PIN, 3/32" X 1" LG .eeeere et 2
43 12730-G1 WHEEL BEARING GREASE .........oooiriereece e e A/R
44
45 33670-G01 LEAF SPRING ...ttt st e s 2
46 20098-G1 RUBBER BUSHING .......ooiiiireerere et 12
47 30035-G1 LEAF SPRING SHACKLE .......coiiirrierrecerreccrr et e 2
48 30035-G2 LEAF SPRING SHACKLE ... e 2
49 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LG ....eciiiieeeeeee et 4
50 13521-G4 LOCK NUT, 3/8 = 16 .ottt s e 6
51 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG c.eoocii e 2
52 34032-G02 SPRING MOUNTING PLATE ...t 2
53 00427-G8 BOLT, 3/8 - 18 X 2" LGi...eeeecie ittt 8
54 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 8
55
56 21782-G1 SHOCK ABSORBER........oooii ettt 2
57 10435-G1 SHOCK ABSORBER WASHER .........oo i 4

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

— https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
58 10194-G1 RUBBER BUSHING .........coocoiiieer et snere st e st e sssee s seee s e s e e e sasneees 4
59 00532-G6 NUT, 378 - 24 ...ttt st e e e st e e s ra e e e s st e ae e e sannraeeesnan 2
60 00458-G2 BOLT, 5/8 - 11 X 2 1/4" LG ..cuitiies ettt ecrte e siee e stae e e st ae e e s e aae e e 2
61 14390-G7 LOCK NUT, 5/8 = 17 ...ttt svte s sve e st e s s e s s e e s sve s e nnae s e s snnes 2
62
63 34082-G03 FRONT AXLE ASSEMBLY WITH HYDRAULIC DISC BRAKES

(INCLUDES ITEMS 64 - 134 AND 32 - 43).....ccciiee e eciiee e sieeee e seene e 1
64 34114-G02 SPINDLE AND DISC HUB ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 65 -69, 74 - 76 AND 115 - 126) .....eevvceeervcieeeeeee e 1
65 34119-G01 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 66 AND 74 - 768) ..ueeeieeerceeeereeeseeesssveeesseeesssaeeeenes 1
66 34103-G01 SPINDLE (PASSENGER SIDE)......cccoiiiiiiieeeiciiieee s ecireeeescecnee e 1
67 34116-G02 DISC BRAKE ASSEMBLY (PASSENGER SIDE)
(NOT SHOWN - OPPOSITE OF ITEM 77)...uciiiiiiieieeeee e 1
68 34118-G01 BOLT, M8 X 1.25 X 20 MM LG
(NOT SHOWN - OPPOSITE OF ITEM 112} .ccceeiieeeeee e 4
69 00565-G8 LOCK WASHER, 5/16" (NOT SHOWN - OPPOSITE OF ITEM 113)...... 4
70
71 34115-G02 SPINDLE AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 72 - 128) ....ueviiiiiiciieieesiieieeescsiteeesseeneeeessssnese s ssneenes 1
72 34119-G02 SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 73 = 78)..cureveeeeeveereeereereeeseesesesreeesesseesseseseseeseseseeses 1
73 34104-G01 SPINDLE (DRIVER SIDE) ......oteiiiiereeeeee et creee s seee s ssseee e 1
74 16623-G1 BEARING ... .ttt 2
75 10389-G3 GREASE FITTING ... .ottt sciee e ee e ne e 1
76 16626-G1 L ] | SR 1
77 34116-G01 DISC BRAKE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 78 = 110) ....veeoeveeeeereeeeeseeresesseesesseeeseeseseseeseseseeses 1
78 34110-GO1 PISTON AND COVER ASSEMBLY KIT (DRIVER SIDE)
(INCLUDES ITEMS 79 - 84) ...ttt 1
79 * COVER . et e 1
80 * SEAT INSERT ..ottt s 1
81 * BLEEDER SCREW ......ooi it eeee e sseeessene s ssee e 1
Page L-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

FRONT SUSPENSION AND BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
82 * L= T Tr—— 1
83 * PISTON SQUARE SEAL ......ooiveeereeveeereereeesseseseesesseeeseseeensssenes 1
84 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes 1
85 | 34110-Go2 PISTON AND COVER ASSEMBLY KIT (PASSENGER SIDE)

(INCLUDES ITEMS 79 - 84) (ITEMS 80 AND 81 ARE MOUNTED PPPO-

SITE OF THEIR MOUNTED ORIENTATION IN 34110-G01) .......... 1
86
87 | 34112-Go1 DISC BRAKE HOUSING KIT (INCLUDES ITEMS 88 - 91).............. 1
88 * HOUSING ..ot seveesee e seeseeeseesesseseseseesessseseseessessenes 1
89 * RUBBER SPRING .....uvveereeeeereeeeeereeeseesesessesesesseeesesseseseesesesseees 2
90 * PISTON "O" RING wevrvveeereeeeeseeveeeseeseseseesesesseseseesesseeesesseessssenes 1
91 * GASKET ceooreveeeeeeseee e seesevesesse e sse s ssesessesesessesesseeesessessssenes 1
92
93 | 34573-Go1 DISC BRAKE PISTON AND "O" RING KIT

(INCLUDES ITEMS 94 - 9B) ...rvvveereveereeereerseesrereseseeesssseeeseeseseseenes 1
94 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes 1
95 * PISTON PLUG w.evveeeeeveee e seeseseseesesesseseseesesseeeseseeensssenes 2
96 * PISTON "O" RING werrrvveeereveeereeveeeseeseeeseesessesessseesesssesesessenessenes 1
97
98 | 34572-Goi DISC BRAKE PISTON AND SEAL KIT

(INCLUDES ITEMS 99 - 100) ..vvvereveerreereerseesseesesseesseseeesseseseseeses 1
99 * PISTON SQUARE SEAL ......ooiveeereeveeereereeesseseseesesseeeseseeensssenes 1
100 * PISTON woeoorveeeeeveeseeeeeesse e seeseeeseeseseseesessesessseesesssesesesesessenes 1
101
102 | 34574-Go1 DISC BRAKE PADS KIT (INCLUDES ITEMS 103 - 104) ................ 1
103 * BRAKE PAD (PISTON SIDE) .....coeoveeereereeeeserereesesseeeseseeensssenes 1
104 * BRAKE PAD (HOUSING SIDE)........cecvrereeeeererrereseeeenereeenssrenes 1
105
106 | 35222-Go1 DISC BRAKE SCREW AND WASHER KIT

(INCLUDES ITEMS 107 ~108) rvvvereveereeereerseesseesesseesseseesseseneseeees 1
107 * SCREW M5 X 0.8 X 25 MM LGivverrvveeeeereereeereeseseseeeesesseeensssenes 1
108 * WASHER, #10 .vvvereeveereeeeeereeesseseseseeesssseeeseeseseseesesessesereesesssene 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KINOW? 0 ocand o ind he partyou srelooking or.  HERE
FRONT SUSPENSION AND BRAKES
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

109

110 34108-G01 DISC BRAKE MOUNTING BRACKET.....cieeeeeeirieeeee e, 1
111

112 34118-G01 BOLT, M8 X 1.25 X 20 MM LG ...t 4
113 00565-G8 LOCK WASHER, 5/16"....cooo oottt ee e e s e 4
114

115 32783-G1 DISC HUB ASSEMBLY (INCLUDES ITEMS 116 - 123).....ccccccvvevvcennnne 1
116 12092-G1 GREASE SEAL ..ottt e et e e st ee e e e s ene e e 1
117 11750-G2 ROLLER BEARING CONE (INNER) .....coceiiiiiieiiene e 1
118 51141-G1 BEARING CUP (INNER).....cccoii ittt 1
119 34117-G01 WHEEL BOLT, 1/2-20 X 1 3/4" LGuuoreeeeeeeeee e 5
120 30146-G1 DUST CAP ...ttt et et s e e 1
121 12730-G1 WHEEL BEARING GREASE ..ot AR
122 11750-G1 ROLLER BEARING CONE (OQUTER) ....cocoeiiiiiiieeee e 1
123 11752-G1 BEARING CUP (OUTER) ....eeveeveeeeeee e sseee s eee e s 1
124

125 12093-G1 SLOTTED NUT, 1 - 14 et eniereee e e e e e eaae s 1
126 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG..uuieiieiiieieecececiniieite e e cesnene e 1
127

128 25177-G2 KING PIN ..ottt e st eeees e e s s ne e e e s nnne e s s nneeeeean 2
129 00879-G7 WASHER, 7/8" ...ttt ee et e e rnee e cee s e e e e e e s s s e e aeaeaeaaeaessennnnnsnns 2
130 16982-G1 THRUST WASHER, 7/8" ...t cee e e e e e e scsnesaeaeae s e e s e s s e nnnnnnes 2
131 00560-G5 WASHER, 5/8" ...ttt e e et a e e ere e s e e nre s 2
132 14390-G2 LOCK NUT, 5/8 - 18ttt ettt et e s s e s s s e e 2
133 19060-G1 COTTER PIN, 1 /4" LG oottt ee e ecirneeete e e e e e e eaae s 2
134 34081-G01 FRONT AXLE ...ttt ctr e te e e e ne e s e e e e e e e e e s s e neaeaaeaas 1

Page L-7 Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

FRONT SUSPENSION AND BRAKES

N

Service Parts Manual -;0360 ARTPROS



DID YOU CartPros directs you to the right part using the part

k | r numoers from is manual. Enter the part number into GHST“RTED .
KNOW? bers from th I. Enter the part number int —3 https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

FUEL SYSTEM

N

Page M-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KNOW? oot find epanyousreloong or.  HERE
FUEL SYSTEM
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1
2 34070-G01 FUEL TANK ..ottt ettt e s e et e e se e e e see e e sne e e aaee e e eneeemnesneenes 1
3 27210-G04 SIPHON TUBE ...ttt ettt et sae et e e e e seeeeesene e e aneesseaneeeneans 1
4 26060-G01 BUSHING ... .ottt et ssae e e s e s s e s e ee e s sre e e enee s aee e e nnnes 1
5 20048-G5 FUEL LEVEL SENDER ......cocoi ettt et e 1
6 34130-GO01 FUEL TANK SUPPORT ... .ot ettt see e see e e see e e sneenes 1
7 34131-GO1 L Y 1 S 1
8 14776-G1 "J" TYPE RETAINER NUT ...ttt 2
9 34129-G02 FUEL TANK RETAINER ...ttt ettt st e 1
10 14643-G4 VINYL EXTRUSION, 15" LGi...oiieiiieie ettt e e 1
11 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..oeeeeeeeeeceeeeceee et e ssee e sve e ssee e s sveesssee e s svee s snnae s ssneessnnes 2
12 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccoeiitiiiereee e 2
13
14 00438-G8 BOLT, 5/168 - 18 X 1" LGicii it iiiiiees i e eitte e sete e e s seee e e srae s e s ssr e e e e snesaeaesnanee 4
15 00559-G8 WASHER, 5/168" ... ettt e et s e s e e s e e s e e s e e e e rene s sseeeenns 8
16 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....cceooii e 4
17
18 34321-G01 FUEL PUMP STANCHION ...ttt 1
19 00428-G8 BOLT, 3/8 - 168 X 3" LGi..ueeieeieieee e seceie ettt e e e 2
20 00560-G1 WASHER, 3/8" ..ottt e st s e s e e e s e e e s e e e e rene s sneeeenns 2
21 11098-G5 LOCK NUT, 3/8 - 16 ...uuiieeiiiiiiieee e es s seieee e s serte e e s stae e e e sestae e e s ssraeeassnseaeeesnanee 2
22
23 72021-G01 L oV | PR 1
24 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..oeeeeeeeeeceeeeceee et e ssee e sve e ssee e s sveesssee e s svee s snnae s ssneessnnes 2
25 11027-G2 LOCK NUT, 1/4 - 20 ..ttt e s eeitee e serte e s stee e e e stae e e s snr e e eessnssaeaesnanee 2
26
27 19702-G2 1L PSP 1
28 18292-G1 CLAMP ...t st e st e s s e e ra e s e e e e e see e see e e s reeenene s eareeeens 2
29 34160-G01 FUEL LINE TUBING.....c..cotiieieeee ettt see e st e see e eae e e ne s 1
30 11845-G8 INSULATED CLAMP ...ttt ettt se e 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

FUEL SYSTEM

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ..oovvreeee e, 4
32 17471-G7 TUBING (BULK) 2 3/4" ...ttt sttt e s e s s s e a e s aenasse s AR
33 18292-G1 CLAMBP ..t e et e e e e e e e s a e e e e e e e e e e e e e asaeeaeaeaesaeaesasnannansnns 2
34 72084-G01 I | I 1
35 17471-G7 TUBING (BULK) 2 3/4" ...t secteeereeesste s seees e s esssessses s s vneeenene s sneeeenns A/R
36 18292-G1 CLAMBP ..t e et e e e e e e e s a e e e e e e e e e e e e e asaeeaeaeaesaeaesasnannansnns 2
37
38 27184-G08 B L= R SN 1
39 18292-G1 CLAMBP ..t e et e e e e e e e s a e e e e e e e e e e e e e asaeeaeaeaesaeaesasnannansnns 1
40 11391-G4 HOSE CLAMP, /4" ... . ettt et ee e e e e et e s e e e e e e e e e s s sn e sneneaaeas 3
41 25346-G12 TUBE, 22 ...ttt re et e s se s s e r e e e e e e e e e e se s re e e e eeeeeeneeaan 1
42 17618-G1 LT I | SN 1
43
44 34282-G01 FUEL INLET HOSE ... eeeitieeter e s e e e nea e e e s s e e e s neaae s 1
45 11391-G2 HOSE CLAMP, 2 1/18" ... ettt e s eeeee e eeeee e s s saee e e e s sneeeeee e eanes 2
46 34194-G02 0 | 1
47 00438-G8 BOLT, 5/18 - 18 X 1" LGiu.ueiiiiieiiiii e ccecitiee e e e e e e e sea e e e e s e e e s s e neneaaeas 2
48 00559-G8 WASHER, 5/18" ... ercieciee e e te e e e e r e e e e e e e s e ee e asarsaeaeaesaeaeananan 2
49 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..eeevvveereiee e 2
50
51 34132-G01 FUEL CAP (VENTED) ...ttt ettt sine e stae e e st e e e snnsae e e e 1
52
53 34722-G01 FUEL CAP SHIELD .....uooie ettt etee e seee e s s st e e e e s e e ee e e 1
54 14601-G9 RIVET, 3/16" X 9/16" LG (STAINLESS STEEL) ....ccccovvveceee e 2

Page M-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

FUEL SYSTEM

N

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

REAR AXLE

N

1 - Includes Items 3 - 28

Page N-1 Service Parts Manual -':53« CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

REAR AXLE
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 34047-GO1 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 28) ....ccoeeereeeereeee e 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi....ccoioiiiiee e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG .....cciircireeee e 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LGi.....coiieiriier e 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi....ccoiiiiiiee e 1
7 26826-G01 LOCK WASHER, 8 MM .......ooiiiciii st see s ssae s s ne e s n 11
8 26827-G01 NUT, MB X 1.25. . ettt st s s e s s e s 11
9 26768-G01 OIL CHECK PLUG ..ottt ettt 1
10 26769-G01 GASKET, 8 MM ...ttt sttt e s e s e e s e e asne s 1
11 26770-GO1 OIL DRAIN PLUG ...ttt ettt e 1
12 26771-G01 L€ NS i T B 1V 1
13 26772-G01 OIL FILLER PLUG ...ttt ettt s e 1
14 26761-G01 INPUT SHAFT SEAL ...ttt et s s e e 1
15 26762-G01 SHIFTER SHAFT SEAL.....ooieee ettt see e 1
16 26766-G01 AXLE SHAFT SEAL....oiiie ettt s 2
17
18 34138-G01 AXLE TUBE (DRIVER SIDE).....ccoci ettt e 1
19 34139-GO1 AXLE TUBE (PASSENGER SIDE) .......ceiiiteeereeeee e 1
20 34136-G01 AXLE SHAFT (DRIVER SIDE).....c.ctiiiiereeie et s 1
21 34137-G01 AXLE SHAFT (PASSENGER SIDE) .....ccci it 1
22 33687-G01 RETAINING RING... ..ottt st et ee e 1
23 33686-G01 BEARING ..ottt e e st s et s e s e s e e e s s 2
24 26767-G01 STUD, MIO X 1.5 X A0 MM LG.....co ittt s s s 5
25 26828-G01 WASHER, 10 MM ...t 10
26 26829-G01 NUT, MT0 X 1.5, ittt s ssae s e r e e e s ssneaaenan 10
27
28 26815-G01 SHIFTER CABLE BRACKET ..ot 1
29 XXXXX-XX Eg:z é;\lNI?SISOCK WASHER (SEE ENGINE AND MUFFLER SECTION

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
™ numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
K r‘a G ""J? our search box and it will find the part you are looking for. HERE p

REAR SUSPENSION

N

Page P-1 Service Parts Manual

ZLCARTPROS



DID YOU

N

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XAXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER)..........c.c........ 1
2
3 34041-G01 LEAF SPRING ...ttt st e s 2
4 32195-G1 'U'BOLT, 3/8" - 18 X 2 1/2" X 5 3/8" LG c.erreererererreeiereree et 4
5 34011-G01 SPRING MOUNTING PLATE ... snerses e e sr e csne e 2
6 00560-G1 WASHER, 3/8" ...ttt 8
7 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 8
8
9 70492-G01 RUBBER BUMPER ...ttt e s e e e 2
10 00968-G01 LOCK WASHER, 10 MM ... .o 2
11 00974-G01 NUT, MTO X 1.5 e s s s 2
12
13 72035-G01 ‘U BOLT, 716 - 14 X3 716" X 3 9/16" LG ..o 2
14 00922-G3 WASHER, 7/16" ..ottt et 4
15 00734-G1 LOCK NUT, 7/16 = 14 ..ot s e e 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi....eeiieieeeieee e 2
18 20098-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
19 13521-G4 LOCK NUT, 3/8 = 16 .ottt s e 2
20
21 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LG ....eciiiieeeeeee et 4
22 34135-G01 SHACKLE (OUTBOARD) ......ci ittt s 2
23 20098-G1 RUBBER BUSHING .......ooiiiireerere et 8
24 34135-G02 SHACKLE (INBOARD) .....cctrirrierrreeecrerer e sreessesresssesser e ser e saneseesnesmeeas 2
25 13521-G4 LOCK NUT, 3/8 - 16 ...eeeeeie et 4
26
27 21782-G1 SHOCK ABSORBER........ccoirrieeireerr et e s ee e san e sne e 2
28 70472-G01 SHOCK ABSORBER SPACER .......ccicrirrrerreeneeereees e e 2
29 00643-G3 WASHER, 172" .ot 2
30 00551-G1 LOCK NUT, 1/2 - 13 ettt st s e s 2

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part

) : GET STARTED .
™ numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
K r‘a G ""J? our search box and it will find the part you are looking for. HERE p

REAR SUSPENSION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5

DESCRIPTION QTy.
31
32 10194-G1 SHOCK BUSHING ......oiiiiiee ettt 4
33 10435-G1 SHOCK ABSORBER WASHER .........oo i 4
34 00532-G6 NUT, B/8 = 24 .. e 2

Page P-3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
iy YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN & oursearch box and it will find the part you are looking for. HERE

REAR SUSPENSION

N

Service Parts Manual -;oao‘c ARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

. our search box and it will find the part you are looking for. HERE

SEATS

N

SHUTTLE 956 SHOWN

\CS

Front of Vehicle

Page Q-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



CartPros directs you to the right part using the part
?(I[;"E:Ei}j ‘!‘J? ::Jlmbers from this manual. Enter the part number into GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

r search box and it will find the part you are looking for.

SEATS

N

SHUTTLE 956 SHOWN

Front of Vehicle

\Ceo

Service Parts Manual L CARTPROS
070 '



CartP di he right i hi
KNOW? e fom femnl b owowini e CETSRRTEP 3 hitps/CartPros.com/f himi
\
SHUTTLE 956 SHOWN
Front of Vehicle
Part of Fuel Tank Support
5
36 37
Page Q-3

Service Parts Manual L CARTPROS
070 '



SEATS
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 34098-G02 FRONT SEAT ..o ceeecieeettreviee e er e s seee s s e st e s ssse e ssee e s ssreeeeeeessseessnseesnssenessnnes 1
2 34230-G01 BACKING PLATE ...ttt ettt ettt e e see e st e nee e 2
3 34198-G01 HINGE (SEAT HALF) ...ttt et e e s 2
4 34197-GO1 HINGE (HOUSING HALF)......oooiieeee ettt e 2
5 34228-G01 HINGE PIN ...ttt e e st sae e st e s s e e e ee e s sne e enee s sae e e nnnes 2
6 14117-G1 RETAINING RING ...ttt et 4
7 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) «.ceeeviiivieee e 8
8 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccoeiitiiiereee e 10
9 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..c.ueeiieeee it 10
10 34710-GO1 LOCKDOWN SUPPORT ANGLE .........oo et 1
11 14776-G1 RETAINER NUT (‘"0 TYPE) .t 1
12 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ceoirieerreeeeeee e 2
13 16705-G8 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) .....ccceeoiiieee et 1
14 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccutiiiiieee et 1
15 34737-G02 RETAINER ... ettt ettt s s sane s 1
16
17 34098-G01 ] = N TN 1
18 34230-G01 BACKING PLATE ...ttt ettt ettt e e see e st e nee e 2
19 34229-G01 SEAT MOUNTING BRACKET ...t st see e 2
20 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ccccvrtiiee e 8
21 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cccutiiiiieee et 8
22 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..c.ueeiieeee it 8
23 16705-G8 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....ccciriiiee e 1
24 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cccoeiitiiiereee e 1
25 30036-G1 RUBBER WASHER.......oo ettt 1
26 10669-G6 WASHER, 1/4" ... ettt e e s e s e s e a e e e e nanneaas 1
27 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) -..ueiieeiee et 1
28
29 34098-G01 ] = N TN 1
30 34230-G01 BACKING PLATE ...ttt ettt ettt e e see e st e nee e 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SEATS

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34198-G01 HINGE (SEAT HALF) ..ottt et e s e s e s s e s s s 2
32 34197-G01 HINGE (HOUSING HALF)......coiiii ettt siee e ae e se e e 2
33 34228-G01 [ L1 ] i | S 2
34 14117-G1 RETAINING RING ....ooiiii ettt e e e e e s ereee s e e 4
35 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....coevevveeriereeee e veeeenes 8
36 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....covi ittt 10
37 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevvevreeree et 10
38 16705-G8 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....covveveeereeeeeeee e veeeenes 1
39 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....covi ittt 1
40 14776-G1 RETAINER NUT (‘"J’ TYPE) eeei ettt 1
41 34240-G01 HOLD DOWN BRACKET ...ttt ettt eeetee e e s seee e e s seseee e s s sseee s e s snneeeeesssanes 1
42 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccccocvvvrereere e 2
43 11097-G1 1Y | L Y I S 3
44 00128-G8 SCREW, #5 - 20 X 1" LGi.... it ctinieecte e s e e e snne e s e e s e s e e e e s snnannnes 6

Page Q-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

SEATS

N

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

STARTER / GENERATOR

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 43

2 - Includes ltems 3 - 5

9 - Includes ltems 10 - 13
17 - Includes ltems 18 - 23
25 - Includes ltems 26 - 28
32 - Includes Items 33 - 37
40 - Includes ltems 41, 42

Page R-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

STARTER / GENERATOR

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43).................. 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5) ....oiiviiieeeeceecenieee 1
3 26871-G01 REAR BALL BEARING ........ooiiiiei e e 1
4 26872-G01 FRONT BALL BEARING ......c.cooiiirrie e 1
5 26873-G01 BEARING HOLDER ......coooiie e 1
6
7 26874-G01 FRAME & FIELD COIL ASSEMBLY (INCLUDES ITEM 8) ......cccvcvncrienenee 1
8 26875-G01 FIELD COIL .ottt s 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * U e e e s s e e e e e 2
11 * LOCK WASHER ...ttt 2
12 * WASHER ...t s e e 2
13 * INSULATOR ...ttt e s e s 1
14 26877-G01 POLE CORE SET SCREW.........coi et 4
15 26878-G01 FRONT COVER ...ttt e s e e sne e s ne e 1
16 26879-G01 REAR COVER ...ttt s e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)....cccccivieecierneens 2
18 * TERMINAL ...t 2
19 * INSULATOR ..ottt s 2
20 * INSULATOR ..ottt s 2
21 * WASHER ... e e s 4
22 * LOCK WASHER ..ot 4
23 * NUT e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........ccceevenee. 1
26 26658-G01 BRUSH ... e e 4
27 26882-G01 BRUSH SPRING ......ceoiireeie e 4
28 26883-G01 BRUSH CONNECTOR.......cocoi i 2
29
30 26884-G01 KB e e e e e 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

STARTER / GENERATOR

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 26885-G01 O I 1
32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * N L 1
34 * LOCK WASHER ...ttt 1
35 * SCREW ...ttt s e e e 3
36 * SCREW ..ttt ettt st s e s 4
37 * SCREW ...ttt s e e e 2
38 26887-G01 BRUSH 1 COVER.... . ettt st s e 2
39 26888-G01 BRUSH 2 COVER..... .ttt ettt st se e e 3
40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41, 42) .......cccoecvveeeecne 2
41 * WASHER ...ttt se e e ene s 2
42 * LOCK WASHER ...ttt 2
43 25682-G01 TERMINAL COVER ...ttt s 4
44
45
46
47 00938-G4 BOLT, 172 - 13 X 8" LG ueiiii i iiitieessciiee e eitie e serte e s stee e st ae e e s sne e eessnneaeaennanee 1
48 00560-G3 WASHER, /2" .ttt e e s e a e s e s e e e e e e nannenas 2
49 00566-G3 LOCK WASHER, 1/2". ..ottt s e e 1
50 00533-G1 L 7 [ PR 1
51
52 72045-G01 STARTER/GENERATOR ADJUSTER......coeci ittt 1
53 00544-G5 B L 7= T 1 S 1
54 00532-G5 I L 7 T PR 1
55 00560-G1 WASHER, 3/8" ... ettt st see e e e e e e e s e e e e e e e e anees 1
56 12064-G1 PUSH NUT, 5/18" ..ottt sttt ssiae s st e e sra e e e s sr e e s snraeeesnans 1
57
58 26414-G01 STARTER/GENERATOR BELT ..ottt 1

Page R-3

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

STARTER / GENERATOR

N

Service Parts Manual ';o%c ARTPROS



—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

STEERING

514

alpulds opIg
Jebusssed 1e
uwly Bunesig

0. - 99 Swe}| sepnau| - G9
6S - LS Swe)| sepnjou| - 9§
€2 - 61 Swey| sepnu] - 8|
Ll - 9 Swey| sepnou| - G
24 2€ - g Sswey| sepnpoul - |

DID YOU
KNOW?
.

ZLCARTPROS

Service Parts Manual

Page S-1



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

STEERING
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 19152-G8 STEERING UNIT (INCLUDES ITEMS 2 - 32) ...ui it 1
2 13097-G1 HOUSING (INCLUDES ITEM 3) ...c.ceiiiiee e eieeeeeeee e e e s e e e e e e 1
3 13570-G2 RACK COVER ...ttt 1
4
5 15407-G1 RACK AND ROD END (INCLUDES ITEMS 6 - 11) ..o 1
6 * STEERING RACK ...ttt et s 1
7 23278-G1 BALL JOINT AND TIE ROD END .....cccorieiieieeeeen e 1
8 00532-G8 NUT, 7/16 = 20 ..ttt ettt 1
9 18456-G1 GREASE FITTING ..ottt e 1
10 17617-G1 BELLOWS ...ttt st s e naea e s e anne s 1
11 11391-G5 HOSE CLAMP, 13/18" ......eeieceeeeeeeecee e seeeesceee s sreessvee s ssveeesseee s sseeeees 1
12 17618-G1 WIRE TIE ...ttt s 1
13
14 51294-G1 WAVE WASHER ...t et 2
15 23279-G1 REDUCTION GEAR ..ottt s e st e 1
16 13059-G2 THRUST WASHER ..o e 1
17
18 17163-G3 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 19 - 23).....cccccceeeenee. 1
19 * STEERING SHAFT ...ttt e 1
20 * L0101 | T | 1
21 * DOWEL PIN, 1/4" X 5/8" LGi....ceeieeeeeeeiieeeetese et e e e 2
22 * THRUST WASHER ...ttt 1
23 * STEERING PINION. ... .ottt e 1
24
25 17140-G1 SLEEVE ...ttt e 1
26 19154-G1 GASKET .ttt a e e e e a e e es 1
27
28 19153-G5 STEERING COLUMN ...ttt st 1
29 28569-G01 STEERING COLUMN BUSHING.......ceeiiirriee ettt 1
30 01022-G01 SCREW, #6 - 20 X 5/16" LG ...uiee ettt e 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ...ttt e s s nee e e s s e 4
32 00444-G8 BOLT, 5/18 - 24 X 1" LGieeeieiiii ettt e inieeeae e e e e e e e s e neaeaae s 4
33
34 34122-G01 LOTO LY o e I 1
35 20271-G6 [ LTI T 1 T 1
36 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ...ttt 4
37
38
39 71948-G01 STEERING WHEEL ... rtitiee e e e e e e e s e e s e s e e e e s snannnes 1
40 71949-G01 L] RS 1
41 71147-GO1 L0 LY 1 1
42 71047-GO1 I T 1
43 14390-G2 LOCK NUT, 5/8 - 18 ...eeeeieiee ettt et ee e e e e e et ene e e e e s e e e e s s e neneaaea s 1
44
45 71950-G01 L0 I ST 7 {5 1
46
47
48 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...ueuiieiieieeee oo cccieeiee e e e et nene e ae e e n e e s anaeneeae s 3
49 00565-G8 LOCK WASHER, 5/16"..... .ttt e e setee e e setee e e s st e e e s sneeeeee e eanes 3
50 34056-G01 STEERING SUPPORT ...ttt ettt e s s e s s e e 1
51 00438-G7 BOLT, 5/16 - 18 X 7/8" LGi...ueuiitiieieiie ettt te e e e e e e e ne e ae e e s ee s s e s ene s 5
52 00439-G2 BOLT, 5/18 - 18 X 1 1/4" LGiueoeiiiee e eeeeieeeee e ecinienene s e e s e e e sneneaae s 1
53 00559-G8 WASHER, 5/18" ...ttt e e et e e e e e e are e e s e ennaeeas 6
54 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..eeevvveereiee e 6
55
56 34093-G01 IDLER ASSEMBLY (INCLUDES ITEMS 57 - 59) ..ot 1
57 34094-G01 T S 1
58 15012-G1 FLANGED BEARING.........oooiiiieeee ettt e s 2
59 10389-G3 GREASE FITTING ... eeieieee e e e e e e ae s e e e e s s s e aeaaeaas 1
60 33264-G01 1 o S 7 PSR 1

Page S-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B WAS™> numbers from this manual. Enter the part number into GET STARTED
KNOW?

—> https://CartPros.com/f.html

our search box and it willfind the part you are looking for. HERE
STEERING
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 10387-G6 COTTER PIN, 3/16™ X 1 1/2" LGi.eeieeeiereeeee et se e 1
62 50209-G1 CASTELLATED NUT, 7/16 = 20 .....eieeeeeeieeeeieeie e e seeeee e e sne e e eeeseans 1
63 10387-G2 COTTER PIN, 3/32" X 1" LGi..eiieiieieeenieesie st ee et eeseeeneeseee e sne e s eeeeneens 1
64
65 34084-G03 TIE ROD (INCLUDES ITEMS 66 - 70) ....coueiiieeeieeseeeee e eee e s 1
66 27205-G01 TIE ROD END (LEFT HAND THREADS) ....coci et 1
67 27205-G02 TIE ROD END (RIGHT HAND THREADS) ......coioirireeeeeeeenee e 1
68 70583-G09 THREADED TUBE WITH FLAT ....ooriiee e 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS) ....ccctiiiiieee e 1
70 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS).......cceioieireer e 1
71 10389-G3 GREASE FITTING ...ttt sttt et s s se e s 2
72 50641-G1 RUBBER BOOT ....ctiiiies e reesrere s svtessee e s sve e e s ee e sssee s s sase s e s ssnne e s e eessasnennn 2
73 50209-G2 CASTELLATED NUT, 7/16 = 20 .....eieeeeeeieeeeieeie e e seeeee e e sne e e eeeseans 2
74 10387-G2 COTTER PIN, 3/32" X 1" LG .uiiiiiiiiiieeinsciieee s seiee e siraeee s sssae s eessssae e s s ssneaaenan 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION

—> https://CartPros.com/f.html

N

952 /954 SUNTOP
COMPONENTS

\CS

Front of Vehicle

1 - Includes Items 2 - 19

NOTE:
954 Shown (952 Similar)

Page T-1 Service Parts Manual <
IACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

WEATHER PROTECTION

N

956 SUNTOP
COMPONENTS

Front of Vehicle

21 - Includes ltems 22 - 42

NOTE:
Back Seat and Handrail
Omitted For Clarity

Service Parts Manual L CARTPROS
070 '



CartPros directs you to the right part using the part
:{?‘Eﬁg‘f\fj numbers from this manual. Enter the part number into Gn::::ﬁb —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for.

WEATHER PROTECTION

N

956 ONLY

954 SHOWN
952 SIMILAR

44 - Includes ltems 45 - 50

45

=
//a

46

22
49—y’
48 /@ Strut
47

D
50
8

Page T-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



CartPros directs you to the right part using the part
:{?‘Eﬁg‘f\fj numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for. HERE
WEATHER PROTECTION

N

52 - Includes Items 53 - 60

ENCLOSURE COMPONENTS

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35541-G™ | SUN TOP KIT (952/954) (INCLUDES ITEMS 2 = 19)...ccueveereereeerereerersreeesssrenes 1
2 35577-G01 STABILIZER (DRIVER SIDE) .......ouviiiiiiitie et 1
3 35577-G02 STABILIZER (PASSENGER SIDE).......cciiiiiitiee et 1
4 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG ettt se e s 12
5 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG ettt st s e s 4
6 01045-G01 WASHER, 5/18" ..ottt riee e e e e e e e e e e s eae e e e e s e e s e ssennnnnnnns 20
7 01046-G01 ACORN NUT, 5/16 = 18ttt ettt s 12
8 34472-G01 SPACER, 1/2" X 1 7/18" LGiuueeeee ettt e e s e 4
9 34746-G01 FRONT STRUT ...ttt eittieitr e te e e e e ene e e e e e e e e e e e s e neaeaaeaas 1
10 35540-G01 REAR STRUT ..ttt te s tnre e e e e e e e e e s a e e e e e e e e anan 1
11 35539-G01 TOP FRAME ...ttt et e e e e e e e e ere e e e e e nae s 2
12 19853-G1 NI 0 Y e S 8
13 75530-G0o* SUN TOP et e e e e e e e e ar e e ae e e e e e s s s s ae s nraeaaeaas 1
14 01044-G04 SCREW, 1/4 - 20 X 1 3/4" LG ...ttt eeecienieete e e e e 6
15 01044-G08 SCREW, 1/4 - 20 X 2 3/4" LG ..ottt e 2
16 00915-G1 BONDED WASHER, 1/4".....coo ettt e st e s s e 8
17 14390-G4 LOCK NUT, 1/4 = 20 .. eeititiee e te e e e enie e ae s e e e e e e s e neaeaae s 8
18 00642-G8 WASHER, 5/18" ..ottt riee e e e e e e e e e e s eae e e e e s e e s e ssennnnnnnns 4
19 00905-G8 LOCK WASHER, 5/16" ...ttt e s s nee e e s s e 12
20
21 35543-G** SUN TOP KIT (956) (INCLUDES ITEMS 22 - 42).....ccccoueiiieiieeieniiiieee s cvneneean 1
22 35577-G01 STABILIZER (DRIVER SIDE) .......ouviiiiiiitie et 1
23 35577-G02 STABILIZER (PASSENGER SIDE)......cccccesievireriercceee e sreeseesssveeseeeesenneens 1
24 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG ettt se e s 8
25 00440-G2 BOLT, 5/168 - 18 X 2 1/4" LGttt ecinieeeee e e e e eaae s 2
26 01043-G07 BOLT, 5/168 - 18 X 2 1/2" LGie.. ettt ete e ecinieeeee e e e e e e eaae s 4
27 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG ettt st s e s 4
28 01045-G01 WASHER, 5/16" ... ettt et e e e ere e s e e nae s 24
29 01046-G01 ACORN NUT, 5/168 - 18 eeitiee e e s e e e ese e e s e s e e s e s nnnnnes 12
30 19247-G2 SPACER, 3/8" LG ...ttt tee e e e e st r e e s e s e e e e s aeaaeaas 2

Page T-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

N

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34472-G01 SPACER, 1 7/168" LG ..cereiree et 4
32 34746-G01 FRONT STRUT ..ottt s s s 1
33 35578-G01 REAR STRUT ...ttt e s e e e 1
34 35539-G01 TOP FRAME ...ttt e 2
35 19853-G1 END CAP, 1 ettt e s e 8
36 75530-G0* SUN TOP .ttt s s 1
37 01044-G04 SCREW, 1/4 - 20 X 1 3/4" LG ..oeeori et 8
38 00915-G1 BONDED WASHER, 1/4".....o et 8
39 14390-G4 LOCK NUT, 1/4 - 20 ..ottt e 8
40 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)....cccceeiirereereeeee e 2
41 00642-G8 WASHER, 5/18" ...ttt e e 8
42 00905-G8 LOCK WASHER, 5/16" ..o e e sn e e e 12
43
44 35567-G01 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 45 - 50} .....ccocciiveieereceeeeeeee 1
45 E950WSB3 SPLIT WINDSHIELD .....ooeiriiiieeee et ee s 1
46 EGWHC24 SASH, 14" LG ..ottt 2
47 EGWHS12 SCREW, 1/4 - 20 X 2" LG ..ot e 2
48 EGWHW12 WASHER, /4" ...t 4
49 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
50 EGWHN12 LOCK NUT, 1/4 = 20 ...ttt e eses s ee e san e s ne e 2
51
52 35550-G03 WEATHER ENCLOSURE KIT (INCLUDES ITEMS 53 - 60) ......cccocveevceecernnenne 1
53 35586-G01 WEATHER ENCLOSURE CURTAIN SET .....cccoiiiirrierreerre e 1
54 35579-G01 SIDE SUPPORT BRACKET .....ooiiieiireerire s 8
55 00415-G4 BOLT, 1/4 - 20 X1 1/2" LGiuorieieeie e 8
56 01110-Go1 WASHER, 1/4" (STAINLESS STEEL).....cccoe et 8
57 14390-G4 LOCK NUT, 1/4 = 20 ...ttt e eses s ee e san e s ne e 8
58 35560-G01 SIDE EXTRUSION.....cooriirireree et see s 2
59 00852-G1 RIVET, 3/16" X 7/16" LGi...oiieee ettt e s s 10
60 35561-G01 REAR EXTRUSION ...ttt 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

WHEELS AND TIRES

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

Page U-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

WHEELS AND TIRES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 32153-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 5.70 - 8, STANDARD)
(INCLUDES ITEMS 2 = 4) ..ot seeeeeseeeeeseseesee s seeeses e sessseesseeseneesenes 4
2 27784-G03 TIRE (USA TRAIL 5.70 - 8 LRC) .ecoevereeeeeeeereeeeesseeesessesseseeseseesseeseeseneenenes 1
3 23385-G1 RIM (5 LUG) e veeeereeeeevereeeeeseseeseseeese s ses s seee e seseesseseseeseess e sss e eseseeses 1
4 26482-G01 VALVE STEM ..o seeeeeseseeesee e seseeesee e sesseeses e seeeeeseseeseseesee e seneseseees 1
5
6 32028-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 8.5 - 8, OPTIONAL)
(INCLUDES ITEMS 7 = Q)...ooeeeeeeeereeeeeeeeeeoseseeeseeseeseseeseesesesseeeses e sessseesseeseneesenes 4
7 27775-G02 TIRE (USA TRAIL 8.5 - 8 - 6 PLY RATED) ..covveeeeeeereeeeeeeereereseeesee e senereneee 1
8 10641-G2 RIM (5 LUG) .t veeeeeeeeeeveeeeeeeseseeseseseseseseseeseeseeeseseeseesesesseessesseseeeseseeses e 1
9 11657-G1 VALVE STEM ..o seeeeeeseeeseeseesesesesee e sssseeses e sseteeseseseseesee s senese e 1
10
11 35154-G01 | WHEEL AND TIRE ASSEMBLY (FOAM FILLED, LRC, 5.70 - 8, OPTIONAL) ..| 4
12
13 | 14723-G1 LUG NUT, 1/2 = 20 c.eeeeeeeeeeeeeeeeseseeseeeveeeeseesessseseeseeseseesee e sesseeeses e sessseesseeseneesenes 20
14
15 | 35599-G01 | SILVER SPOKE HUBCAP (OPTIONAL) .....eeoeeeeeeeeeeeeereeeesseeseseseeseeeseeseneesene 4
16 | 35599-G02 | GOLD SPOKE HUBCAP (OPTIONAL) w...ooovveeeeereeeeeeeeessseeeseeseseseeseeeseeseneesene 4
17 | 35599-G03 | SILVER SPOKE HUBCAP SET (OPTIONAL) w.ocveeeeeeeeeeereseeeseeseseneseseeeeseneesene 1
18 | 35599-G04 | GOLD SPOKE HUBCAP SET (OPTIONAL) c.oooeveeeeeeeeeereseeeseeseeseneeseseveeseneesene 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

WHEELS AND TIRES

N

Page U-3 Service Parts Manual -;3 CARTPROS
)



CartPros directs you to the right part using the part
I;(IH%’ W-', numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ//CartPros.Com/f_html
- oL

ir search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET .......oooiit it sn e e sree s s 26733-G02
CLUTCH PULLER (DRIVE) ...ttt sttt es e csne st et e e e san s e s s s ese e s e s nnese s s nesemenesensane 19779-G2
I e o | I e I ] PP 27111-GO1
CURRENT INDICATOR ...ttt ettt s s e e e s re e e e e e s e e e e e e s e e e nenne e nanensrnesaeenas 16489-G2
DIGITAL MULTI-METER ...ttt sttt s s s s e s re e e e e sr e s e e s e e e e e e e e nnee e 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ...ooiiiie ettt st nne e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..ot scenir et et eesre st s e ssee e e srn e sane s snesoesnesoes 18753-G1
COMPRESSION TESTER ..ottt r e sne e e s e e s e e san e e s ane s e snesmesanesnenanees 72524-G01
FEELER GAUGE ..ottt e st n et s e s e e san e e s nesr e e nesres 72525-G01
TACHOMETER ... ettt e e s e e e e e st e e e e e st e aesbe e saee s eeeesee e e s e e eneeere e e s neeneernnes 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) «..eeeiirereiicreriere e et se e s e e 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ... .ottt e s s 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML} ..ttt s 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......coorriiiiriierre et 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ..........ccooi et 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ...ttt se s s s e s e e sr e e s e e s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ......oi ittt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE .......coctiiritiirerr et s s e s s e se e e e sen e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....otiiriiicrire et et e s ee e sr e s e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .......cociirri e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .......ooiiiiiiee s 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cocooiiiieeeeeeee e 28140-G15
AEROSOL 12 OUNCE (360 ML) - WHITE ...ttt s e s s e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........irriiirreererice et 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .......ccccoiirtiiirerrrre e e e eeesr e s ane s e e snesnesanees 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....occi it 28140-G**

Appendix A-2 Service Parts Manual .ﬂ« CARTPROS
) :



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SPECIALTY PRODUCTS

N
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ....corrvveemreeeereeeeeeseseeeeseeeseeseessseesesseesesseseseeseseseesesessessseesesssesessseesessenes 28166-GO01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) «....ccorveeerereeernereresseseseesseeseeseesesesesseseseseens 28433-GO1
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......veeeeveeeeeeeerseseeesseseseeseseseeseseseesessenes 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .....ccoeveereeseeeesesseesseseessesesesseseseseessseesessseesssesessssenes 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY .....cooirveeersereeensesesessessseessseseessseseessseseens 75501-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......vovceeveeeeseseeeseseseeseseeesssessessesesesssseseessssseessesesen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....corvveereeeeerseeeeeseesesessesssessesssessseseeseesesesessssessseens 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....vvverevereereeeeereeserereeseresneeen 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ........eeoeveeeeeeeereeveoeeeerereesesereseseseeseneenes 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........v.eceereeeeseseeeessseseessseessseseressesens 75506-GO1
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........ovvveesereresenercessnsenes 75507-GO1
MULTI-PURPOSE VALUE PACK ....vceceveveeeseeeeseseeeessseseesseessesssesseeesssseessesesesseseseseesssesssssseesssesesessssesessssessesens 75508-GO1

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part

quGij numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

Appendix A-4 Service Parts Manual ﬂ CARTPROS
)



DID YO CartPros directs you to the right part using the part
K N Ouw-, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
L] oL

ir search box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN W o T e  wmm P ntipsi/CartPros.com/.him
ACCESSORIES

N
ITEM KIT NO. COMMENTS
ACCESSORIES LISTING KIT NO. SECTION
‘BEHITCHKIT ... . 34781-G02............... CARGO DECKS AND HITCHES
PINTLEHITCHKIT . ... .. . i 34780-GO2............... CARGO DECKS AND HITCHES
HOURMETERKIT .......... ... .. ... ... 34886-G04............... ELECTRICAL
STAKE SIDE KIT (FOR 952 ONLY). .............. 34761-GO1............... CARGO DECKS AND HITCHES
SUNTOP KIT (WHITE952/954) ... .............. 35541-GO1............... WEATHER PROTECTION
SUNTOPKIT(WHITE956) .................... 35543-GO1............... WEATHER PROTECTION
SUN TOP KIT (CHAMPAGNE 952/954) ........... 35541-GO2............... WEATHER PROTECTION
SUN TOP KIT (CHAMPAGNE 956). . ............. 35543-G02............... WEATHER PROTECTION
SILVER SPOKE WHEEL COVERS (SETOF 4) .. ... 35599-G03............... WHEELS AND TIRES
GOLD SPOKE WHEEL COVERS (SETOF 4) ...... 35599-G04............... WHEELS AND TIRES
WEATHER ENCLOSURE CURTAINKIT........... 35550-G03............... WEATHER PROTECTION
WINDSHIELD ......... ... . ... 35567-GO1............... WEATHER PROTECTION

Appendix B-2 Service Parts Manual ﬂ CARTPROS
) :



DID Y! CartPros directs you to the right part using the part
K rqg VJ‘) numbers from this manual. Enter the part number Ii)r‘:lo GET STARTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

ZLCARTPROS



	Front Cover.ps
	

	Models.ps
	
	

	Table of Contents.ps
	
	

	How to Use.ps
	
	
	
	
	

	Accelerator.ps
	
	
	
	
	
	
	
	

	Air Cleaner.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	
	
	

	Carburetor-Choke.ps
	
	

	Cargo Deck-Hitches.ps
	
	
	
	
	
	
	
	

	Clutch.ps
	
	

	Direction Selector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Engine-Muffler.ps
	
	
	
	
	
	

	Front Suspension.ps
	
	
	
	
	
	
	
	

	Fuel System.ps
	
	
	
	

	Rear Axle.ps
	
	

	Rear Suspension.ps
	
	
	
	

	Seating.ps
	
	
	
	
	
	

	Starter-Generator.ps
	
	
	
	

	Steering.ps
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	
	
	

	Options-Accessories.ps
	
	

	Rear Cover.ps
	




